T495NCEU1

Parts Catalog



= At

1. 91 & PART NO. EG

FIG 100 ENGINE

FIG 101 CYLINDER BLOCK

FIG 102B OILJET ASS'Y OPTION(T494)
FIG 103 CRANK SHAFT

FIG 104 PISTON

FIG 105 CYLINDER HEAD

FIG 106 ROCKER LEVER

FIG 107 HEAD COVER

FIG 108 GEAR CASE

FIG 109 IDLE GEAR

FIG 110 CAM SHAFT

FIG 111 OIL PUMP

FIG 112 HYD. PUMP DRIVE

FIG 113 2ND BALANCE

FIG 114 OIL PAN

FIG 115B INTAKE MANIFOLD(T494)
FIG 116B EXHAUST MANIFOLD(T494)
FIG 117B TURBOCHARGER ASS'Y(T494)

FIG 118B TURBOCHARGER PLUMBING OPTION(T494)

FIG 119B BREATHER(T494)

FIG 120 FUEL INJECTION PUMP
FIG 121 FUEL INJECTION VALVE
FIG 122 FUEL PIPE ASS'Y

FIG 123 OIL FILTER

FIG 124 OIL COOLER

FIG 125 OIL GAUGUE

FIG 126 OIL FILLER CAP

FIG 127 COOLING WATER PUMP
FIG 128 CRANK SHAFT PULLEY
FIG 129 V-PULLEY

FIG 130 COOLING FAN

10
12
14
16
18
20
22
24
26
28
30
32
34
36
38
40
42
44
46
48
50
52
54
56
58
60
62
64
66
68



FIG 131 FLYWHEEL HOUSING

FIG 132 FLYWHEEL

FIG 133 GLOW PLUG ASS'Y OPTION
FIG 134 STARTING MOTOR

FIG 135 FUEL FILTER BRACKET ASS'Y
FIG 136 ALTERNATOR

FIG 137 V-BELT

FIG 138 FUEL FILTER

FIG 139B DPF SUPPORT (T494)

FIG 140 DATAPLATE

FIG 142B DPF ASS'Y (T494)

FIG 143 LIFT ASS'Y

FIG 144 COMP . DRIVE PULLEY ASS’Y OPTION
FIG 147 LOOSED PARTS

2. A E )| E PART NO. T2

FIG 201B AIR CLEANER(T495)
FIG 202 RADIATOR

FIG 203 MUFFLER

FIG 204 FUEL HOSE & FILTER
FIG 205 FUEL TANK

FIG 206 ACCELERATOR

3. 2HX/BH 0 A/AEIHE PART NO. T3

FIG 301 CLUTCH

FIG 302 CLUTCH PEDAL

FIG 303 BRAKE

FIG 304 BRAKE PEDAL & LINKAGE
FIG 305A FRONT WHEEL

FIG 305B FRONT WHEEL (R4 OPTION)
FIG 306A REAR WHEEL

FIG 306B REAR WHEEL (R4 OPTION)
FIG 307 POWER STEERING WHEEL
FIG 308 POWER STEERING VALVE
FIG 309 POWER STEERING CYLINDER
FIG 310 HAND BRAKE

70
72
74
76
78
80
82
84
86
88
90
92
94
96

99
101
103
105
107
109

112
114
116
118
120
122
124
126
128
130
132
134



4. EcAAQ[E PARTNO. T4
FIG 401 TRANSMISSION FRONT CASE

FIG 402 FORWARD & BACKWARD GEARS

FIG 403 IDLE & COUNTER GEARS
FIG 404 MAIN SHIFT GEARS

FIG 405 P.T.O DRIVE SHAFT

FIG 406 MAIN CHANGE LEVER

FIG 407 REVERSE CHANGE LEVER
FIG 408 TRANSMISSION MID CASE
FIG 409 TRANSMISSION REAR CASE
FIG 410 SUB CHANGE GEARS

FIG 411 SUB CHANGE SHIFTER

FIG 413 DRIVE GEARS

FIG 414 4WD CHANGE LEVER

FIG 415 P.T.O CHANGE GEARS

FIG 417 REAR DIFFERENTIAL GEARS
FIG 418 REAR AXLE HOUSING

J=

5. I E = PART NO.T5

FIG 501 FRONT AXLE SUPPORT

FIG 502 FRONT DRIVE SHAFT

FIG 503 FRONT AXLE HOUSING

FIG 504 FRONT DIFFERENTIAL GEARS
FIG 505 FRONT GEAR CASE (1)

FIG 506 FRONT GEAR CASE (2)

FIG 507 FRONT GEAR CASE (3)

6. = /38 & 2 PARTNO. T6

FIG 601 CYLINDER CASE
FIG 602 LIFT ARM

FIG 603 CYLINDER

FIG 604 POSITION LINK
FIG 605 CONTROL VALVE
FIG 606 DRAFT LINK

137
139
141
143
145
147
149
151
153
155
157
159
161
163
165
168

171
173
175
177
179
181
183

186
188
190
192
194
196



FIG 607 POSITION & DRAFT LEVER (1)

FIG 607-2 POSITION & DRAFT LEVER (2)[SAP Jt M 2 J[10l A

FIG 608 EXTERIOR HYD.VALVE
FIG 609 HYDRAULIC PIPE

FIG 610 JOYSTICK

FIG 612 HITCH & 3-POINT LINK
FIG 613 LOWER LINK & LIFT ROD

7. NE N E/I1 8] PART NO. T7

FIG 701 BONNET FRAME

FIG 702A BONNET (1)

FIG 702B BONNET (2)

FIG 703 EXTENSION COVER

FIG 704B LEVER COVER & STEP-Non CAB
FIG 705 FRONT & REAR MOUNTING

FIG 706 SEAT & MAT

FIG 710B FRAME&2POLES ROPS-Non CAB
FIG 713B SUB FENDER&COVER-Non CAB
FIG 714B MIRROR&WORKING LAMP-Non CAB
FIG 718 CABIN INTERIOR

8. 8% PARTNO.T8

FIG 801 BATTERY MOUNTING

FIG 802 HARNESS LAMP

FIG 803 INSTRUMENT PANEL

FIG 804 ELECTRIC SYSTEM (1)

FIG 805B ELECTRIC SYSTEM (2)-Non CAB
FIG 806 ELECTRIC SYSTEM (3)

9. ctE/= & PART NO.T9

FIG 901 TOOL & ACCESSORY
FIG 902 WEIGHT
FIG 903 LABEL

198
200
202
204
206
208
211

214
216
218
220
222
224
226
228
230
232
234

237
239
241
243
245
247

250
252
254



1. 8l & PART NO. EG

FIG 100 ENGINE

FIG 101 CYLINDER BLOCK

FIG 102B OILJET ASS'Y OPTION(T494)
FIG 103 CRANK SHAFT

FIG 104 PISTON

FIG 105 CYLINDER HEAD

FIG 106 ROCKER LEVER

FIG 107 HEAD COVER

FIG 108 GEAR CASE

FIG 109 IDLE GEAR

FIG 110 CAM SHAFT

FIG 111 OIL PUMP

FIG 112 HYD. PUMP DRIVE

FIG 113 2ND BALANCE

FIG 114 OIL PAN

FIG 115B INTAKE MANIFOLD(T494)
FIG 116B EXHAUST MANIFOLD(T494)
FIG 117B TURBOCHARGER ASS'Y(T494)
FIG 118B TURBOCHARGER PLUMBING OPTION(T494)
FIG 119B BREATHER(T494)

FIG 120 FUEL INJECTION PUMP

FIG 121 FUEL INJECTION VALVE

FIG 122 FUEL PIPE ASS'Y

FIG 123 OIL FILTER

FIG 124 OIL COOLER

FIG 125 OIL GAUGUE

FIG 126 OIL FILLER CAP

FIG 127 COOLING WATER PUMP

FIG 128 CRANK SHAFT PULLEY

FIG 129 V-PULLEY

FIG 130 COOLING FAN

FIG 131 FLYWHEEL HOUSING

FIG 132 FLYWHEEL

FIG 133 GLOW PLUG ASS'Y OPTION
FIG 134 STARTING MOTOR

FIG 135 FUEL FILTER BRACKET ASS'Y
FIG 136 ALTERNATOR

FIG 137 V-BELT

10
12
14
16
18
20
22
24
26
28
30
32
34
36
38
40
42
44
46
48
50
52
54
56
58
60
62
64
66
68
70
72
74
76
78
80
82



FIG 138 FUEL FILTER

FIG 139B DPF SUPPORT (T494)

FIG 140 DATAPLATE

FIG 142B DPF ASSY (T494)

FIG 143 LIFT ASS'Y

FIG 144 COMP . DRIVE PULLEY ASS’Y OPTION
FIG 147 LOOSED PARTS

84
86
88
90
92
94
96



==

FIG 100 ENGINE Year/Month
T495NCEU1 2022-12
NOTE




==
FIG 100 ENGINE YearMonth
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

100 3 13891001200

2l &l A2300N5-TETR_5

100 3 13911001200

2l &l A2300N5-TETC_5

NOTE




FIG 101

T495NCEU1

CYLINDER BLOCK

==
Year/Month

2022-12

1 1A —

NOTE

-10 -




==
FIG 101 CYLINDER BLOCK Year/Montn
T495NCEU1 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
101 1 EA00004707A BLOCK ASS'Y, CYLINDER 1

101 1 EA00004707B AEHEExrE 1

101 2 |HRA0103100A BLOCK ASS'Y, CYLINDER 1

101 3 |HRAO0103101A BLOCK, CYLINDER 1

101 3 |HRA0103101E AeHES 1

101 4 [HRAO0100102B BEARING CAP(1) 1

101 5 |HRA0100103B BEARING CAP(2) 4

101 6 | HRAO0100104A BOLT, BEARING CAP 10

101 7 | 22351-030010 SPRING PIN 5

101 8 |HRUO100105A BUSH(CAM SHAFT) 1

101 9 |27241-300000 2 8

101 10 |HM23030000A PLUG(BLOCK HEATER) 1

101 11 |HRAO0100108A PLUG 12 3

101 11 |HTO01010300A HIOIH = &1 Z1(PT 1/4) 3

101 12 | 27231-500000 PLUG 50 1

101 13 [23871-010000 HIOIHLIAIS & 1

101 14 |23871-020000 HIOIHLIAIS & 1

101 15 | HRAO0100800A PIN(OIL) 1

101 16 | HRA0201100A PIN, GUIDE 2

101 17 | HRTO300500A PLUG, EXPANSION 1

NOTE

-11 -




FIG 102B

T495NCEU1

OILJET ASS'Y OPTION(T494)

==
Year/Month

2022-12

NOTE

-12 -




==
FIG 102B OILJET ASS'Y OPTION(T494) Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
102B 23414-080000 WASHER 4
102B| 2 |26116-080122 SCREW, HEXAGON HEAD CAP 4
NOTE

-13 -




==

FIG 103 CRANK SHAFT Year/Month
T495NCEU1 2022-12
5
6 1
9
4
2 9
10 'x\l-..
10
NOTE

-14 -




==
Year/Month
FIG 103 CRANK SHAFT
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
103 1 EA00004512A JdI= X 1
103 2 | HRA0800101D CRANK SHAFT 1
103 2 | HRAO0800101E J#HI= 1
103 3 |22512-070140 KEY, SQUARE 1
103 4 | HRA0800200A GEAR, CRANK 1
103 5 | HRA0800400A GEAR, BALANCE DRIVE 1
103 6 |24190-080002 BALL, STEEL 1
103 7 | HRA0100201A BEARING, UPPER MAIN 5
103 8 | HRA0100202A BEARING, LOWER MAIN 5
103 9 |HRAO0100301A BEARING, UPPER THRUST 2
103 10 [HRA0100302A BEARING, LOWER THRUST 2
NOTE

-15 -




==

FIG 104 PISTON vear/Month
T495NCEU1 2022-12
i D

W)
St —@
N /J 2 |
‘\-.' _-J/
2 -
[ )
- | . 6
I,r"fl 10
N/
i 9 —
|
oy (12
/
vy 12
= 11
NOTE

-16 -




==
Year/Month
FIG 104 PISTON
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 1 HRAO0801300A PISTON ASS'Y 4
104 2 |HRA0801301B PISTON 4
104 2 |HRAO0801301C oAE 4
104 3 | HRAO0801303A PISTON RING(1ST) 4
104 4 |[HRA0801304B PISTON RING(2ND) 4
104 5 | HRA0801305B PISTON RING(OIL) 4
104 6 |HK27150000C PISTON PIN 4
104 7 | HA08070000A gsd 1X1X1 8
104 8 |HRA0801600B CONNECTING ROD ASS'Y 4
104 9 |HRA0801601B CONNECTING ROD 4
104 10 [HRA0801603A BUSH(PINSTON PIN) 4
104 11 | HRA0801602A BOLT(CONNECTING ROD) 8
104 12 | HRA0801700A BEARING, CRANK PIN 8
NOTE

-17 -




FIG 105

T495NCEU1

CYLINDER HEAD

==
Year/Month

2022-12

NOTE

-18 -




==
FIG 105 CYLINDER HEAD Year/Montn
T495NCEU1 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
105 1 EAO00005930A Aeda=xs 1

105 2 | EAO0005931A AEda=xs 1

105 3 | EAOO005932A alel{Hol & 1

105 4 [HRA0400103C WEIL0I & 8

105 5 | HRA0400104B SIIEEAE 4

105 6 |HRA0400105B BHOIZEEAIE 4

105 7 | HK03680000B WA 8

105 8 |27241-220000 == | 8

105 9 |27241-400000 == | 2

105 | 10 | HRA0400200A s|g= 4

105 | 11 | HRA0400300A HHOI&E 4

105 | 12 |HA03070000A BESAEZ 8

105 | 13 | HRA0400700A WEATE 8

105 | 14 | HRA0400800A WE AT ZHO0IH 8

105 | 15 | HRA0400900A WEATSIH 16

105 | 16 | HRA0100700A SEE@REHUE) 4

105 | 17 | HRAO100500A SEE@REHUE) 14

105 | 18 | HRUO0100400B ol EJtA 3 1

105 | 19 |22312-040100 g 2

105 | 20 |EAO00005449A PRECOMBUSTION CHAMBE 4

105 | 21 |23871-010000 HIOIHLIAIS & 1

105 | 22 |26216-080352 SR = 1

NOTE

-19 -




==

Year/Month

2022-12

ROCKER LEVER

FIG 106

T495NCEU1

e AR e R P I L R L B

NOTE

-20 -



==
FIG 106 ROCKER LEVER Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
106 1 HRA0401100B ROCKER LEVER SHAFT ASS'Y 1
106 1 HRA0401100D SHY=EXE 1
106 2 | HRA0401600A ROCKER LEVER 8
106 2 | HRA0401600C SHS 8
106 3 | AF02110000E ADJUSTMENT SCREW, VALVE 8
106 4 | HH05280000A HEX. NUT 8
106 5 | HRA0401501A SHAFT, ROCKER LEVER 1
106 5 |HRA0401501B SHE= 1
106 6 |27241-100000 PLUG, CAP 2
106 7 | HRA0401200A SUPPORT(A) 1
106 8 | HRA0401300A SUPPORT(B) 3
106 9 | HRA0401400A SPRING, ROCKER ARM 3
106 10 |22242-000190 CIRCLIP 2
106 11 [26921-080102 SCREW, STOP 8X10 1
106 12 | HRA0401800A STUD BOLT 4
106 13 [22117-120000 WASHER 12 4
106 14 |HA03180000B NUT M12 4
NOTE

-21 -




FIG 107

T495NCEU1

HEAD COVER

==
Year/Month

2022-12

NOTE

-22 -




==
FIG 107 HEAD COVER Year/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
1 07 1 EA00004727A H9E§D$(,§\t/ﬂEg )ASSY(HRAO4UZJUUI—U == 1
107 2 HRA0402300F oll E 7 H 1
107 2 HRA0402300E HEAD COVER 1
107 3 HRA0403900A ADJUSTMENT PLATE, BREATHER 1
107 4 HRA0403800A PACKING(BREATHER) 1
107 5 24341-000160 o 1
107 6 HRA0403700A GUIDE ASS'Y 1
107 7 HC03720000B BAFFLE 1
107 8 HRA0403600A COVER, BREATHER 1
107 9 26587-040102 CROSS-RECESSED HEAD 4
107 10 | HRA0404000A TUBE, BREATHER 1
107 1 HRA0402400B PACKING, HEAD COVER 1
107 12 | HA03520000B NUT, HEXAGON CAP M10X1.25 4
107 13 124311-000140 441 ALL,O-RINGP-14 4
NOTE

-23 -




k!
FIG 108 GEAR CASE Year/Month
T495NCEU1 2022-12
18
4
17
3
12
2
9
8
7
13
14
9 10
10 11
15 8
11
16
NOTE

- 24 -




==
FIG 108 GEAR CASE Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108 1 HRA020010DD FLANGE(GEAR CASE) 1
108 1 HRA020010DE S X100l L) 1
108 2 |24311-000160 S E0dE 2
108 3 |26116-080162 HEX. BOLT 3
108 4 | HM02380000A STUD BOLT 4
108 5 | EA00000527C GEAR CASE ASS'Y 1
108 6 |EAO0000413E GEAR CASE 1
108 7 | HRC0200402B OIL SEAL(G) 1
108 8 | HC01230000C COVER 2
108 9 |HA02110000B PACKING 2
108 10 |[26216-080162 STUD BOLT 4
108 11 | 26367-080002 FASHAHE 4
108 12 |26106-080162 FSASUHA=SE 4
108 13 | 23414-080000 PACKING 1
108 14 |26106-080222 HEX. FLANGE BOLT 1
108 15 |26106-080902 HEX. FLANGE BOLT 2
108 16 |26106-080852 FSASUHA=SE 7
108 17 |26106-080602 HEX. FLANGE BOLT 3
108 18 |26106-080502 HEX. FLANGE BOLT 1
NOTE

-25-




==

FIG 109 IDLE GEAR Year/Month
T495NCEU1 2022-12
_ _ 5
3
2
1
NOTE

-20 -




==
FIG 109 IDLE GEAR YearMonth
2022-12

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

109 1 HRAQ0700600A IDLE GEAR ASS'Y 1

109 2 | HRAQ700601A IDLE GEAR 1

109 3 | HHO8120000A BUSH(IDLE GEAR) 1

109 4 | EA00000848B SHAFT, IDLE GEAR 1

109 5 |22217-080000 ALE2LA 2

109 6 | HRUO700700A BOLT(IDLE SHAFT) 2

NOTE

-27 -




==
Year/Month

FIG 110 CAM SHAFT
T495NCEU1 2022-12
3
NOTE

-28 -




==
Year/Month
FIG 110 CAM SHAFT
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
110 1 HRAQ0700300B CAM SHAFT ASS'Y 1
110 1 EAO00006025A =8 1
110 2 | HRAQ700301A CAM SHAFT ASS'Y 1
110 2 | EAO0005922A =8 1
110 3 | HRUO700302A GEAR, CAM SHAFT 1
110 4 [22512-070140 KEY, SQUARE 1
110 5 |[HRA0700304A BEARING, THRUST BEARING(CAM) 1
110 6 |26106-080162 FSASUHA=SE 2
110 7 | HH08060000B TAPPET 8
110 8 | HRA(0700200B ZFANZ20H 8
NOTE

-29 -




==

FIG 111 OIL PUMP Year/Month
T495NCEU1 2022-12
3
5
NOTE

-30 -




==
Year/Month
FIG 111 OIL PUMP sario
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
111 1 HRA1100109A OIL PUMP ASS'Y 1
111 1 EA00006157A QYEI XS 1
111 2 |HRA1100100A OIL PUMP ASS'Y 1
111 2 | EAO0006116A QYEI XS 1
111 3 |HRA1100112A GEAR, OIL PUMP 1
111 4 [HRA1100600A PACKING(OIL PUMP) 1
111 5 |26450-060252 SCREW, SOCKET HEAD CAP 4

NOTE

-31 -




==

FIG 112 HYD. PUMP DRIVE Year/Month
T495NCEU1 2022-12
3
] 2
2

NOTE

-32-




==
FIG 112 HYD. PUMP DRIVE Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
112 1 HRA4000300A HYD. PUMP DRIVE GEA 1
112 2 |24101-060064 SHOE 2
112 3 | HK02350000A PACKING 1
112 4 | HK02340000B RLEILI|HHY 1
NOTE

-33-




==

FIG 113 2ND BALANCE Year/Month
T495NCEU1 2022-12
3
.] -_j
: ?
4
NOTE

-34 -




==
FIG 113 2ND BALANCE YearMonth
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
113 1 HRA1000100A BALANCE ASS'Y 1
113 2 |24311-000140 441,ALL,O-RINGP-14 1
113 3 | HRA1000700A PIN, GUIDE 2
113 4 [26106-080752 HEX. FLANGE BOLT 2
113 5 |26106-080652 FSASUHA=SE 4

NOTE

-35-




s g
FIG 114 OIL PAN Year/Month

T495NCEU1 2022-12

NOTE

-36 -




==
Year/Month
FIG 114 OIL PAN
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
114 1 EAO00005335A g 1
114 2 |HF01470000A MAGNET 1
114 3 | 23490-140002 CdelEea 2
114 4 [24311-000160 S E0dE 2
114 5 |26106-080502 HEX. FLANGE BOLT 8
114 6 |26106-081202 HEX. FLANGE BOLT 18
114 7 |HRD1100700A PACKING(SUCTION PIPE) 1
114 | 7 |HRD1100700B M2 (LED 1
114 8 | EAO0005344A SUCTION PIPE ASS'Y 1
114 8 | EAO0006372A YsSY&Ig 1
114 9 |26106-080352 FSASUHA=SE 2
114 10 [26106-080162 FSASUHA=SE 1
114 11 | HRAO300800A PIN, GUIDE 1

NOTE

-37 -




FIG 115B

T495NCEU1

INTAKE MANIFOLD(T494)

==
Year/Month

2022-12

NOTE

- 38 -




==
FIG 115B INTAKE MANIFOLD(T494) Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

115B | 1 HRC7000900A INTAKE MANIFOLD 1

115B| 2 |HRAO0500200A GASKET(INTAKE MANIFOLD) 1

115B| 2 | HRA0500200B SJI0HLI 2 & JtA3t 1

115B| 3 |26367-080002 FASHAHE 1

115B| 4 |26106-080302 FSASUHA=SE 4

115B| 5 |HRAO0404000A TUBE, BREATHER 1

NOTE

-39 -




FIG 116B

T495NCEU1

EXHAUST MANIFOLD(T494)

==
Year/Month

2022-12

F 24 , N
._- ._:'D L] iy z_,
s £ =Ny
3 o [ )
“ 5
e
a f 2
faas "
- B
o ]
4 L = :
o
o AP
: r4r- 2
‘.:. A T ""'; Ay 3
. ] 7 g '.‘
v L}
AT R
LB >
e i e
1.'
i

NOTE

-40 -




==
FIG 116B EXHAUST MANIFOLD(T494) Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
116B 1 EA00003142A i Ol OHLIZ & 1
116B 1 EA00003142B BHOIOHLIZ2 & 1
116B| 2 |HRAO0600200A GASKET(EXHAUST MANIFOLD) 2
116B 3 |26216-080652 STUD BOLT 4
116B| 4 EAO00000645A HEX. FLANGE NUT 4
116B| 4 |2636A-080002 s SHIA UHE 4
116B 5 |126106-080952 HEX. FLANGE BOLT 4
116B 6 |23871-020000 HOIHLIAIE 2 1
NOTE

-41 -




==
FIG 117B TURBOCHARGER ASS'Y(T494) Year/Month
T495NCEU1 2022-12
1

N
-~ 'r'._\ *
..'. \ . _

NOTE

-42 -




==
FIG 117B TURBOCHARGER ASS'Y(T494) Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
117B EA00003192C DPF BRACKET
117B| 2 |26106-080162 FEAEZHAZE 2

NOTE

-43 -



==
Year/Month

FIG 118B TURBOCHARGER PLUMBING OPTION(T494)
T495NCEU1 2022-12
s 3
2 f}
1
NOTE

-44 -




==
FIG 1188 | TURBOCHARGER PLUMBING OPTION(T494) | YearMonth
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC QTY |REPAIR EF'E)I?AC_I?_'II;IVE REMARKS

118B| 1 |23887-100002

SCREW, HEXAGON HEAD CAP

118B| 2 |23414-100000

WASHER, SEALING

118B| 3 |23871-030000

HIOIHLIAF =S 2 1

NOTE

- 45 -




FIG 119B

T495NCEU1

BREATHER(T494)

==
Year/Month

2022-12

.
.
¥ \
™
A
}
- i
e 4
T WV
b P
~

NOTE

- 46 -




==
FIG 119B BREATHER(T494) Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
119B HRA0404100D HOSE, PLAIN 1
119B| 2 |23080-021000 CLAMP, V BAND 2

NOTE

- 47 -




==

Year/Month

2022-12

FUEL INJECTION PUMP

FIG 120

T495NCEU1

NOTE

-48 -



==
FIG 120 FUEL INJECTION PUMP Year/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
120 1 EA00000786B A ZAIE I XE 1
120 2 24341-000500 & EZsE od 1
120 3 HRA070080DC A= EZAEIZI|N 1
120 4 22217-120000 AT QLA 1
120 5 26716-120002 F2LHE 1
120 6 26367-080002 ZFAEHXNHE 4
120 7 HRA130020DB VE Xl X E2i3l(A) 1
120 8 HRA130030DB VE Xl K| E2t31(B) 1
120 9 26116-100162 FU4=E 2
120 10 |26106-080162 ZAZEHX=SE 1
120 1 EA00004970B AEBHN(AAYHH) 1
120 | 11 |EA00002102B EEERETCEETE 1
120 12 | EA00004263B ANEEGA Y H) 1
120 13 | HRA1300702A nPSE| 1
120 14 | EA0O0002103A ol 1
120 15 |22272-000050 EgAUHE 1
120 16 |26116-080162 FU4=E 1
120 17 | HRUO0170210A9 AesAsHYs 1
120 18 | EAO0003768A oAl A 1
NOTE

- 49 -




==
FIG 121 FUEL INJECTION VALVE Year/Month

2022-12

T495NCEU1

©)
@ 0y,
AN
Vo

NOTE

-50 -




==
FIG 121 FUEL INJECTION VALVE Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
121 1 EA00000642B A2 ZAtYEXE 4
121 1 EA00000642A Ol 22 A 2 (EA00000642B2 =2 H A) 4
121 2 HRA0404900A M (HRA0404900A42 =28 2 Q) 4
121 3 HRA0405000A A T 0] Al (HRAO405000A42 =2 &) 4
NOTE

-51-




FIG 122

T495NCEU1

FUEL PIPE ASS'Y

==
Year/Month

2022-12

NOTE

-52 -




==
FIG 122 FUEL PIPE ASS'Y Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
122 1 HRA150050DC A OOl ZE X EHA) 1
122 1 HRA150050DB FUEL PIPE ASS'Y(A) 1
122 2 |HRA150060DC A OOl ZE X 8H(B) 1
122 2 |HRA150060DB FUEL PIPE ASS'Y(B) 1
122 3 |HRA150070DC AZ L0l E X EHC) 1
122 3 |HRA150070DB FUEL PIPE ASS'Y(C) 1
122 4 [HRA150080DC AZ U0l E X 8H(D) 1
122 4 [HRA150080DB FUEL PIPE ASS'Y(D) 1
122 5 | HK13450000A NUT, REGULAR HEXAGON 4
122 6 |HK13440000A GASKET, FUEL MANIFOLD 4
122 7 | HRA1502700A RUBBER, BRACKET 2
122 8 | HRA1502800A CLAMP, TUBE 2
122 9 | HRA1500900D ElRIOlZ X8 1
122 9 | HRA1500900C FUEL RETURN PIPE AS 1
122 10 |[26161-060252 STUD, WELD 2
122 11 | 26367-060002 FASHAHE 2
122 12 | HRA1502400D &QE 1
122 12 | HRA1502400C CONNECTOR, BANJO 1
122 13 | EAO0000700A TUBE, FUEL DRAIN 1
122 14 | 23080-010000 SASHED 2
NOTE

-3 -




==

FIG 123 OIL FILTER Year/Month
T495NCEU1 2022-12
5
3
NOTE

-54 -




==
FIG 123 OIL FILTER YearMonth
2022-12

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

123 | 1 |HRA1100900B =R EEEEL 1

123 | 2 |HRA1101000B 2L ZH) 1

123 2 |HRA1101000A PACKING(OIL FILTER) 1

123 3 | EA00004647A FILTER , ENGINE OIL 1

123 4 [26106-080202 HEX. FLANGE BOLT 8X20 3

123 5 | EA00002852A YHIEBUEXE 1

123 6 | HA09250000A LA ALXI 1X1X1 1

NOTE

-b55.




==

FIG 124 OIL COOLER Year/Month

T495NCEU1 2022-12

10
8
9 10

{
9
1
6 11
NOTE

-56 -




==
FIG 124 OIL COOLER Year/ilonth
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
124 1 EAO0000309A OIL COOLER 1
124 2 | EAO0002818A SPACER (OIL COOLER) 1
124 3 |24321-000600 JEE0dE 1
124 4 | EA00002900B 2282 1
124 4 EAO00002900A AN ELE Ect3U(EA00002900BZ FEH B) 1
124 5 |[26106-060122 HEX. FLANGE BOLT 2
124 6 | EAO0000310A =E 1
124 7 | HRC1204000C JOINT PT 1/4 1
124 7 | HRC1204000A JOINT PT 1/4 1
124 8 | EAO0004503A LESAHHAAUSAA 1
124 9 | EAO0006186A CLAMP, KALE 2
124 9 |23000-025000 CLIP, HOSE 2
124 10 |[EAO0006186A CLAMP, KALE 2
124 10 |23000-022000 CLIP, HOSE 2
124 11 | EAO0002855A LESHALSAB 1
NOTE

- 57 -




==

FIG 125 OIL GAUGUE Year/Month
T495NCEU1 2022-12
NOTE

- 58 -




==
FIG 125 OIL GAUGUE Yearonth
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
125 EA00005342A HdRSEE 1
125 2 | EA00004584A HoIE—ERS) 1
NOTE

-59 -




FIG 126

T495NCEU1

OIL FILLER CAP

==
Year/Month

2022-12

NOTE

-60 -




==
FIG 126 OIL FILLER CAP Year/Month
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
126 HC03470000B = 8 7(HC03470000B4Z =2 &) 1
126 2 |24311-000320 FSE0E 1
NOTE

-61 -




==

FIG 127 COOLING WATER PUMP Year/Month
T495NCEU1 2022-12
ROPS Ej¢

NOTE

-62 -




==
FIG 127 COOLING WATER PUMP YearMonth
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
127 1 EA00006114A d2 BEXE 1
127 2 |24341-000280 2 & s-28 1
127 3 | HRA1200200B IHZ(CWPHH 2 =) 1
127 3 | HRA1200200A PACKING(CWP COVER) 1
127 4 | EA00004306B HEXHE N2 1
127 4 | EAO0004306A BRACKET, BELT ADJUSTMENT 1
127 5 |26106-080602 HEX. FLANGE BOLT 1
127 6 |26106-080552 HEX. FLANGE BOLT 3
127 7 | HK10030000A MO AE 1X1X1 1
127 8 |HA10670000C HHIA 1
127 8 |HA10670000B A M2 AEHH 1
127 9 |[HC09160000B COVER(THERMO STAT) 1
127 10 |[26106-080182 FSASUHA=SE 2
127 11 [HH12190000A SENSOR, WATER 1
127 12 |23414-100014 & 1
127 13 |23414-160000 & 1
127 14 | HH12210000A SENSOR(AIR HEATER) 1
127 15 |FLW5110000B TXQIE 1
127 16 |26736-160002 F2UHE 1
127 17 | FLW5100000A TXRQIE 1
127 18 [HRC1204000B NIPPLE, PLAIN PIPE 1
127 18 |[HRC1204000A JOINT PT 1/4 1
127 19 | CEE2080000A &2 1
NOTE

-63 -




==

FIG 128 CRANK SHAFT PULLEY Year/Month
T495NCEU1 2022-12
4
1
/ 3
{
NOTE

-64 -




==
FIG 128 CRANK SHAFT PULLEY Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
128 1 HRU0020100C V-PULLEY(CRANK SHAFT) 1
128 2 | HRAO800800A WASHER(V-PULLEY) 1
128 3 | HHO9090000A BOLT(V-PULLEY) 1
128 4 [22512-070140 KEY, SQUARE 1
NOTE

-65 -




FIG 129

T495NCEU1

V-PULLEY

==
Year/Month

2022-12

NOTE

- 60 -




==
FIG 129 V-PULLEY Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
129 1 HRU0140100A PULLEY, V 1
NOTE

-67 -




k!
FIG 130 COOLING FAN Year/Month
T495NCEU1 2022-12
e 1l
! L |
Ay
oy [-| bl
A7
_ 1
‘,'LI

NOTE

-68 -




==
FIG 130 COOLING FAN Year/onth
2022-12
T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
130 1 EAO00005866A el 2t (2 EH/442) @442 1

130 2 | EAOO004968A SPACER 60 mm 1

130 3 |26106-080162 FSASUHA=SE 4

130 4 [26106-080322 FSASUHA=SE 4

NOTE

-69 -




==

FIG 131 FLYWHEEL HOUSING Year/Month
T495NCEU1 2022-12
6
1
3 2
4
(,, 4
5
NOTE

-70 -




==
Year/Month
FIG 131 FLYWHEEL HOUSING cario
202212

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

=20+ ==

131 | 1 |HRC0300800A S Ly TSN DBz 1

131 | 2 |HRA0301401B QY &5} 2 Z(HRA0301401B3) 1

131 | 3 [HRC0300802A OIL SEAL(F) 1

131 4 [22312-080160 £1(22312080160-2 ==H &) 4

131 5 |[26106-080302 SASUHA=SE 9

131 6 | EAO0005602A MOUNTING FLANGE 1

131 7 |26116-100202 HEX. BOLT 8

131 8 |[26116-120302 HEX. BOLT 4

NOTE

-71 -




==

Year/Month

2022-12

FLYWHEEL

FIG 132

T495NCEU1

NOTE

-72-



==
FIG 132 FLYWHEEL Year/Month
2022-12
T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
132 1 EAO00005604A FLYWHEEL ASSY 1

132 2 | EAOO005605A FLYWHEEL 1

132 3 | HA07070000A 2 Il 1

132 4 [HRCO0801000A BOLT, FLYWHEEL 6

132 5 |[22312-080160 £1(22312080160-2 ==H &) 1

132 6 |24104-063024 A28 SHUHE 1

NOTE

-73 -




/2
FIG 133 GLOW PLUG ASS'Y OPTION Year/Month
T495NCEU1 2022-12
&
Y —
3.
L 8>,
B N\
. <
. |
t.:ll («':H_./
Iv‘.i A
v
I]_
NOTE
-74 -




s g
FIG 133 GLOW PLUG ASS'Y OPTION Year/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION REMARKS
133 HK15170000A _jET§C1_1(HK15’I/UUUUA4E =T o
4)
133 HRA1801300A AH Iﬂ!Fj(ﬁl%%&i:l)
133 HAOO0000920A BH & H

NOTE




==
Year/Month

2022-12

STARTING MOTOR

FIG 134

T495NCEU1

NOTE

-76 -



==
FIG 134 STARTING MOTOR Year/Month
2022-12
T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
134 1 EA00004194B A EFE(2.2kw) 2.2kW 1

134 2 |26216-120302 STUD 2

134 3 |22217-120000 ALEOLA 2

134 4 [26716-120002 HEX. NUT 2

NOTE

-77 -




==
Year/Month

FIG 135 FUEL FILTER BRACKET ASS'Y
T495NCEU1 2022-12
1 —
2 ~p
NOTE

-78 -




==

FIG 135 FUEL FILTER BRACKET ASS'Y Year/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

135 1 EA00005021C

HZEHEXUANZTE

135 1 EA00005021A

FULE FILTER BRACKET ASS'Y

135 2 |26106-080162

SAEUN=E

NOTE

-79 -




==

FIG 136 ALTERNATOR Year/Month
T495NCEU1 2022-12
1
.'.._ II?';"-_
4
8
NOTE

-80 -




==
Year/Month
FIG 136 ALTERNATOR car/Mon
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
136 1 EA00004190B &M Il H(12V-70A) 1
136 2 |26106-081102 HEX. FLANGE BOLT 1
136 3 |HN21240000B A HIOIA 1
136 3 | HN21240000A A HOIA 1
136 4 [22127-080000 PLAIN WASHER 1
136 5 |22217-080000 ALEOLA 1
136 6 |26716-080002 HEX. NUT 1
136 7 |RR15170000B etM 1
136 7 | RR15170000A WASHER 1
136 8 |26013-080302 HEESELUEE 1
NOTE

-81 -




FIG 137

T495NCEU1

V-BELT

==
Year/Month

2022-12

.
|
I
\ |
1
Mol
I A
| N
[ -
|
| |
|
|
|

NOTE

-82-




==
FIG 137 V-BELT YearMonth
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
137 1 EAO00005549A V-2 E SA40 PPF 1

NOTE

-83 -




==

FIG 138 FUEL FILTER Year/Month
T495NCEU1 2022-12
Ak 2 .
in i
j I 7t I|| 'I I ._ s
1 I:.II !l l !|||IIII
I |I I |
r-&. I II I Iy LI
:.-5 _{."ﬂ: 4 | \ |
& g |
o\t '. |
!II|
3 I
P (4
NOTE

-84 -




==
FIG 138 FUEL FILTER YearMonth
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
138 1 EA00005318A FILTER ASSY , FUEL 1
138 2 |26367-100002 HEX. FLANGE NUT 2
138 3 | EAO0000173A HOSE, FUEL 1
138 4 [23080-013000 CLAMP, HOSE 2
NOTE

-85 -




FIG 139B

T495NCEU1

DPF SUPPORT (T494)

==
Year/Month

2022-12

7

NOTE

- 86 -




==
Year/Month
FIG 139B DPF SUPPORT (T494)
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
139B 1 EA00003136A DPF_HOUSING_A 1
139B| 2 | EA00005692A HEHItA3 2
139B| 3 |EA00003137B DPF_HOUSING_A 1
139B| 4 |26126-080252 STUD 4
139B| 5 |26367-080002 Z2UAZHXNHE 4
139B| 6 |26106-080202 HEX. FLANGE BOLT 8X20 4
139B| 7 |26106-080252 Z2LAEZHX=2E 4
139B| 8 |26106-100302 HEX. FLANGE BOLT 3
139B 9 EA00005867A BRACKET, DIFF.PRESSURE SENSOR 1
139B| 9 | EA00005867B I EM E 2 3(NA) 1
139B| 10 |EAO00005886A SPACER, DIFF.PRESSURE SENSOR 2
139B| 10 |EA00005886B A H O A (X HLA) 2
139B| 11 |26367-060002 Z2LAEZHXNHE 2
NOTE

- 87 -




==

FIG 140 DATAPLATE Year/Month
T495NCEU1 2022-12
1
NOTE

- 88 -




k!
FIG 140 DATAPLATE Year/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

140

1 EA00003476C

ul

(i

X
—

o
o

F

rEl

NOTE

-89 -




==

Year/Month

2022-12

DPF ASS'Y (T494)

FIG 142B
T495NCEU1

NOTE

-90 -



==
FIG 142B DPF ASS'Y (T494) Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
142B | 1 EA00005808C DPF ASS'Y 1
142B| 2 |EA00005845A =2 & ¢l A (DARTS) 2
142B| 3 |EAO00003291A el A 1
142B| 4 |EA00003287A HHAS AA 1
142B| 5 |EA00003288A e ASAB 1
142B| 6 |EA00005846A X+l A (18kpa) 1
142B | 7 |EAO00005871A HeHASAC 1
142B| 8 |EA00005872A HeHASAD 1
142B | 12 | EA00003624A Jb A3 (5.66" DPF(A2300N)) 2
142B | 13 | EA00003625A V-28X 2
NOTE

-91 -




==

FIG 143 LIFT ASS'Y Year/Month
T495NCEU1 2022-12
1
2

I

%)

Pl

\Y%

NOTE

-92 -




==
FIG 143 LIFT ASS'Y YearMonth
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
143 HK03530000B BRACKET, LIFTING 1
143 2 |26106-080162 FSASUHA=SE 2
NOTE

-93 -




FIG 144

T495NCEU1

COMP . DRIVE PULLEY ASS’Y OPTION

==
Year/Month

2022-12

NOTE

-94 -




k!
FIG 144 COMP . DRIVE PULLEY ASS’Y OPTION Year/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
144 HRC7001500A PULLEY, COMP. DRIVE 1
144 2 26013-080302 QT EA=E 4
NOTE

-95.-




FIG 147

T495NCEU1

LOOSED PARTS

==
Year/Month

2022-12

NOTE

-96 -




==
FIG 147 LOOSED PARTS Year/ilonth
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
147 EA00004235A JPA3L 1
147 2 | EA00005797C S AFAHE DI E ASS'Y 1
147 EA00005847B DPF REGEN HEEd 1
NOTE

-97 -




2. WA E IS PART NO. T2

FIG 201B AIR CLEANER(T495) 99
FIG 202 RADIATOR 101
FIG 203 MUFFLER 103
FIG 204 FUEL HOSE & FILTER 105
FIG 205 FUEL TANK 107

FIG 206 ACCELERATOR 109

- 98-



FIG 201B

T495NCEU1

AIR CLEANER(T495)

==
Year/Month

2022-12

A -

NOTE

-99 -




==
Year/Month
FIG 201B AIR CLEANER(T495)
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
201B] 1 | 13831221100 001 2 2 ASSY 1
201B| 1-01 [ 13831221110 giCl 1
201B | 1-02 [ 13831221120 ELEMENT , AIR CLEANER 1
201B | 1-03 [ 13831221130 HH 1
201B| 2 (18027090900 gHE S H I 90 4 90 3
201B| 3 (13911210010 SA U0 Qe FR 1
201B| 4 (13831211100 SE,00 elst 1
201B| 5 [V2183608025 L2EFUAEEES(SP) M8X25 2
201B| 6 (13911210020 SA 00 28 RR 1
201B| 7 [18027090700 gHE S HZ 70 24 70 1
201B| 9 (V2183608020 L2EFUAEEES(SP) M8X20 2
201B| 10 ([13871811600GB Sefzl comp, oloi2eld 0F 1
201B| 11 (36402602001 e el =88 02 L& 1
201B| 12 (V2183608020 L2EFUHEEES(SP) M8X20 2
201B| 13 ([13831211300GB Sci2! compP, HHZIH 1
NOTE

- 100 -




FIG 202

T495NCEU1

RADIATOR

==
Year/Month

2022-12

11

12

T495 SH/IST/NH/NC
T575 SH/IST/NH/INC

'_% % T495 SH/ST/NH/NC
\ﬁ S T575 SHINH STING

- .

NOTE

-101 -




==
FIG 202 RADIATOR Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
202 1 16003302101 & 3(cl M E)Assy 1
202 2 36423600080 S A2 E(D=12.5) 2
202 3 17995010150 < 2 (500) 1
202 4 (V2183608020 L2EFUAEEES(SP) M8X20 1
202 5 |36753302201GB S (& 3/el 4 E)comP 1
202 6 | V2113606025 S22 = E(S) M6X25 2
202 | 7 |[13871031101GB | Zall & COMP , ZelE 1
202 8 14661042360 A Z XI(FRONT) 500 2
202 9 | 17461042100 H:| 0l Ol & AsSSY 1
202 10 |[14661042340 2 & XI(SIDE) 500 4
202 | 11B | 13871052700GB HHB COMP , #ctREE 1
202 | 12B | 13871052300GB HH COMP , #ctREA 1
202 13 [ 13871042200 #FetRE 1
202 14 | V2183606016 L2EFUHEEES(SP) M6X16 8
202 15 [ 14526210301 FED2EHC0O0IE) 2
202 16 | 18027090500 gHE S H I 50 24 4
202 17 13871510030 s A, ctCI0I0IEl 218 B 1
202 18 [13831511100GB IOl COMP , H=2t A 1
202 19 |[18027090400 BHE S I 40 24 2
202 | 20 |13831510010 S A, ctCIOGIOIE 218 A 1
202 | 21 | 13871510020 S A, ctCI0IOlEl Of=&l! 1
202 | 22 |13871040400 AEX, O 1
202 | 23 |35605033020 oI EE LA 2
202 | 24 |17461042300GB Ul E(2tCl 0l Ol Ef)comP 1
202 | 25 |13871511100GB B3l comP,clME "3 1
202 | 26 |V2183608020 L2EFUAEEES(SP) M8X20 1
202 | 27 |V2183606016 L2EFUHEEES(SP) M6X16 4
NOTE

-102 -




FIG 203

T495NCEU1

MUFFLER

==
Year/Month

2022-12

NOTE

- 103 -




==
FIG 203 MUFFLER Year/Month
2022-12

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

203 1 EA00005797A &S KA HH | 2 E ASSY 1

203 2 | EAO0004235A JEAZM 1

203 3 | V2173608030 L2EFUAEEEF(S) M8X30 4

203 4 (V2173608020 L2EFUAEEEF(S) M8X20 1

203 5 35602010150 ZEEUAN 1

203 6 13871521100 Y, H2e 2

203 7 | 18027090250 gHE S I 25 24 2

NOTE

-104 -




FIG 204

T495NCEU1

FUEL HOSE & FILTER

==
Year/Month

2022-12

NOTE

- 105 -




==
FIG 204 FUEL HOSE & FILTER Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 1 13831410010 HAZ S A E400 1
204 2 18027090160 BHE S HEZ 16 24 7
204 5 |13831412700GB Sl comP, IlEHBXE 1
204 6 | V2323606016 A UAEFLUEE(SP) M6X16 2
204 7 16999052300 2 EH ZASSY 1
204 8 13831410020 HAZSA 430 1
204 9 | V2173608070 L2EFUAEEEF(S) M8X70 1
204 10 (15721022100 SEPARATOR , FUEL WATER 1
204 11 | V2183610020 L2EFUEEES(SP) M10X20 2
204 12 | 13831412600GB Sci2! CcComMP , EH 1
204 13 [13871410030 HAZS A 1200 1
204 14 (13871410040 HAZS A 1340 1
204 15 |[18501044100 HAZ =2 COMP 1
204 16 | V2183608020 L2EFUHEEES(SP) M8X20 2
204 17 [13871412100GB Ei3! COMP, H = = 1
204 18 |V2183608020 L2EFUHEEES(SP) M8X20 2
204 19 |V2183608030 L2EFUHEEE S (SP) M8X30 2
NOTE

- 106 -




FIG 205

T495NCEU1

FUEL TANK

==
Year/Month

2022-12

NOTE

-107 -




==
FIG 205 FUEL TANK Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
205 1 13951110000 o 2 8 3 SUB ASSY 1
205 | 1-01 | 14521112101 SEEE] 1
205 | 1-02 | 17686642400 DEIHZ 1
205 | 1-03 | 17466642300 HZSHOIXI 1
205 | 1-04 | 16731112130 O Bt D] 1
205 | 1-05 | 13603102000 2 (& 3)ASSY 1
205 | 1-06 | V4011600050 ALE LA M5 5
205 | 1-07 | V2053605012 dAlEs2AEE M5X12 5
205 | 7 [14521114101GB |AMZE(H) 1
205 8 | V2173610020 L2EFUAEEEF(S) M10X20 7
205 | 21 |14521114300GB & 3 g &= (M)COMP 1
205 | 24 |V2013608065 LEFUHEEES) M8X65 2
205 | 25 |V4111600080 HetAM M8 4
205 | 26 |V3042600080 L2EFAHEES2SE M8 4
205 | 28 |14521114200GB NEEF) 1
205 | 36 |13871113500 SAASSY, & g/eld 1
205 | 37 |14501410050 gHE ST 16 2
205 | 38 |17971020021 Sl =2A1400 1
205 | 39 |17461113201 SAASSY, HZ2/EH 1
205 | 40 |16601850160 e S22 1
205 | 41 |14521114400GB & 3 B E(=F)COMP 1
205 | 42 |17401117300 SA XQE 1
205 | 43 |18027090160 tHE S HEZ 16 24 2
205 | 44 |14501410050 BHE ST 16 1
NOTE

- 108 -




FIG 206

T495NCEU1

ACCELERATOR

==
Year/Month

2022-12

NOTE

- 109 -




==
FIG 206 ACCELERATOR Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
206 1 13837553300 8, A2E 1
206 2 13831162200 A Ol =(HA 2 S)ASSY 1
206 3 | V5001916010 =g 1
206 4 (V4111600060 HetAM M6 1
206 5 14141170050 ctO0l'E (13X50X3) 1
206 6 11061162200 diti COMP , AZE 1
206 7 | V4111600100 HetAM M10 2
206 8 | 14527060010 A AZEEA/M10 2
206 9 | V3342600100 L2EFAHEII=2S M10 2
206 10 [V1122605012 A NEEAIZ2LEAL 1
206 | 23 |13861162000GB HEcomp, A& 1
206 | 25 |36707030080 £ Al(20X23X20) 2
206 | 26 |V7081400090 EglEHEE 1
206 | 27 |14521220120 H Ecomp, 2 & 1
206 | 28 |V3342600100 2EFAHEII=2S M10 1
206 | 29 |13861162300 A Ol = ASSY, Hl & (F) 1
206 | 30 |V4111600060 HetAM M6 1
206 | 31 |V5001920020 =g 2X20 1
206 | 55 |14521160090 fx.2d0azE 2
NOTE

-110 -




3. 24 X/E 0 A/AEIHE PART NO. T3

FIG 301 CLUTCH 112
FIG 302 CLUTCH PEDAL 114
FIG 303 BRAKE 116
FIG 304 BRAKE PEDAL & LINKAGE 118
FIG 305A FRONT WHEEL 120
FIG 305B FRONT WHEEL (R4 OPTION) 122
FIG 306A REAR WHEEL 124
FIG 306B REAR WHEEL (R4 OPTION) 126
FIG 307 POWER STEERING WHEEL 128
FIG 308 POWER STEERING VALVE 130
FIG 309 POWER STEERING CYLINDER 132

FIG 310 HAND BRAKE 134

-111 -



FIG 301

T495NCEU1

CLUTCH

==
Year/Month

2022-12

NOTE

-112 -




==
Year/Month
FIG 301 CLUTCH
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
301 | 1 | 14521219000 = 2{ X (01 2)ASSY 1
301 | 1-01 | 14521213100 22{ 7 71 HIASSY 1
301 | 1-02 | 14521213201 2 Xl 0 AASSY, 260 1
301 4 (14521002020 PTO HEE 1
301 5 | V2144610030 L2EFAEEII=(S) M10X30 4
301 6 | V7051400220 CEEEZE(#EHE) 1
301 14 | V2173608025 L2EFUAEEEF(S) M8X25 6
301 15 V5201010022 HE(A) 3
301 21 | 14521210023M S E(=aE) 1
301 22 | V2173608020 L2EFUAEEEF(S) M8X20 3
301 27 | 14521200020M E ] 1
301 28 18001200040 gl A Hl o E(rCT4228A1) 1
301 29 | 14321200040 H & A TS (31) 2
NOTE

-113 -




==
FIG 302 CLUTCH PEDAL Year/Month
T495NCEU1 2022-12
Forward

T574/494-U-302

e

NOTE

- 114 -




==
FIG 302 CLUTCH PEDAL Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 1 11066303200GB CHAI Il € comP 1
302 2 14326160020 FENR 1
302 3 | 14216020051 ZHEIDE(B) 2
302 4 |V3043600080 L2EFAHEES2S M8 2
302 5 14041200080 Scixclgazmd D=2.3 3
302 6 | 14724042401GB g Edit comp 1
302 7 | 16001200080 sdiolaclgAazd D=1.6 1
302 8 | 14445070030 dlt & &0l 1
302 9 | 15441230050 ANEZE 1
302 10 [V4111600060 HetAM M6 1
302 11 | V5001920020 =g 2X20 1
302 12 (14326510210 D2 (20) 4
302 13 [17467071991 ol&d0IE , THAI T=10 1
302 14 14526300011 X AENHESA T=1.5 1
302 15 | 17686040020 2l 8l SET(S &) SV302 9
302 16 | 14441010161 cSHUOOlH=ASEE 3
302 17 | V2183608020 L2EFUHEEE S (SP) M8X20 3
302 19 |V2183608016 L2EFUHEEES(SP) M8X16 10
302 | 25 |V1222604025 & XS E I &2 LEAKSP) M4X25 2
302 | 26 |14571332100GB Hl & (2 21 XI)COMP 1
302 | 28 |V3043600080 L2EFAHEES2S M8 2
302 | 29 |V2013608030 LEFUHEEES) M8X30 2
302 | 30 |14521330002GB SENE, 22X 1
302 | 30 |14521330002 SENE, 22X 1
302 | 30 |14521330002 SENE, 22X 1
302 |30-01| 14521333103 X, X 1
302 |30-02| 14521333200 =3 X8 1
302 (30-03 | V3042600080 L2EFAHEES2S 1
302 | 34 |14322420010 2l D=8 1
302 | 35 |Vv4111600080 HetAM M8 1
302 | 36 |V5001925020 2l 2.5X20 1
302 | 37 |14526300210 x24I HE 1
302 | 38 |14521302000 Ht SET 1
302 |38-01|14521302101 Ht COMP 1
302 |38-02| 14521300011 EZIEIL) 1
302 |38-03| 15601300010 £l (8l 0l 14,08X40) 1
302 | 39 |V5901012150 =R 1
302 | 40 |14521302150 £ Al(BICOMP) 2
302 | 41 | 14043120060 RLLAE(A) D=8 1
302 | 42 |V4111600080 HetAM M8 1
302 | 43 |V5001920020 =g 2X20 1
302 | 44 |V7081400090 EglEHEE 1
302 | 45 |V4111600080 HetAM M8 1
302 | 46 | 12386400011 orSctd, 22X 1
NOTE

-115 -




FIG 303

T495NCEU1

BRAKE

==
Year/Month

2022-12

=

e
&

= '\I o)
A= N
(1 / & Y
\:q__ﬂl -i y

30

23456,8 2,3,4,5,26,28

TESOSTEU-E-303

NOTE

- 116 -




==
FIG 303 BRAKE Year/Month
T495NCEU1 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
303 2 | 14523272031 AE 6

303 3 | V6802000019 = 19/32 12

303 4 (15643102611 ClA=(Edl0l=2)cCoMP 10

303 5 15133102020 SclOIEMIIHaO0IH) 8

303 6 |14523100061M 0l €£(E dll 0l 2/LOW/LH) 1

303 7 | 14523270011 s 2

303 8 |[14523100011M 0l €(E dl 0] 2/UPR/LH) 1

303 9 | V7421253505 2 2 A(G) 2

303 10 [V2173610025 L2EFUAEEEF(S) M10X25 16

303 11 [ 14523270011 s T=6 2

303 12 V4011600160 ALE2LA M16 2

303 13 V3003600160 FEAHEES13 M16 2

303 15 V7051401000 cCEEEzd(#EHE) 100 2

303 16 | 14523100160 e D=25 2

303 18 [ 14322420010 gl D=8 4

303 19 (V4111600080 HetAM M8 4

303 | 20 |V5001925020 2l 2.5X20 4

303 | 23 |14523292501 2 E (= 3)compP 2

303 | 26 |14523100071M 0l €£(E dl 0l 2/LOW/RH) 1

303 | 28 |14523100021M 0l €£(E dl 0l 2/UPR/RH) 1

303 | 30 |15183102000 B¢ 0l = (LH) SUB ASSY 1

303 | 31 |15183102700 B4 0l =2 (RH) SUB ASSY 1

NOTE

- 117 -




S
FIG 304 BRAKE PEDAL & LINKAGE Year/Month
T495NCEU1 2022-12
G i.f
P
:-Il,r ® ‘.
2 -,.:? \: -
| Forward
| 62
_42-01
_42-04
] 42-02
5 42-05 42

CFG.4070D

| 42-03

NOTE

-118 -



S
FIG 304 BRAKE PEDAL & LINKAGE vear/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
304 1 14523292100GB o XghBd013a 1
304 3 14523292201GB HY Z&,LH/Ed0l3a 1
304 4 V5901010150 eS| 1
304 5 V5801408036 ATzl 1
304 6 14523292300GB H (2 dl 0l 32,RH)COMP 2
304 8 36707030080 £ Al(20X23X20) 6
304 9 V4111600200 BN 1
304 10 | V7041400200 CEHElE(EE) 1
304 25 113153280050 HE 3
304 42 114521333501GB 84013, 2 % SUB(ZH 2
304 42 114521333501 sSd4013, 2 % SUB(ZH 2
304 42 114521333501 sSd40/3, 2 % SUB(ZH 2
304 |42-01]14521333600 ZEXEL 2
304 |42-02] 16601220020 B & 2(Mm8,60) 2
304 |42-03]14521333702 ZEXER 1
304 |42-04]15601320073 =2t E(SM,LH,M8) 2
304 [(42-05|V3042600080 L2EEAHEBES2E 2
304 52 (14322420010 ol 2
304 53 (V5001925020 ol 2
304 54 (V4111600080 BN 2
304 61 14523102100 2l COMP(BRAKE) 2
304 62 | V7041400250 CEHEl(EE) 25 4
304 63 | V7631500000 el AL Z(B-PT) B-PT1/8 2
304 64 |14523102401GB 2fCOMP , E 40l 32/RH 1
304 65 |14523102301GB 2fCOMP , E 40l 3/LH 1
304 66 | V2173608020 LAESUZEEE(S) M8X20 2
304 67 |14322420010 ol D=8 2
304 68 | V4111600080 BN M8 2
304 69 | V5001925020 ol 2
NOTE

-119 -




==
Year/Month

FIG 305A FRONT WHEEL
T495NCEU1 2022-12
4 6
NOTE

-120 -




==
Year/Month
FIG 305A FRONT WHEEL caro
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
305A | 1 15904372800 EtOl 04(9.5-16/LH) ASSY 1
305A | 2 | 15904372900 EtOl 04(9.5-16/RH) ASSY 1
305A | 3 |16004372600 £l 2/(W8X16)COMP W8X16 2
305A | 4 |15904192111 EtOl 4(9.5-16,6PR,R1) 9.5-16PR 2 B
305A | 5 15904370010 5 2(9.5-16) 9.5-16 2 B
305A | 6 |V9993000010 ELOIOIEEH 2
305A | 7 |V2014616030 L2EFUEEES) M16X30 8
305A| 8 |Vv4011600160 ALE2LA 12
305A| 9 15603200010 2 = E(AEFE ,M16X30) 4
305A | 10 |V3043600160 L2EFAHEES2S 4
NOTE

-121 -




==
FIG 305B FRONT WHEEL (R4 OPTION) Year/Month

2022-12

T495NCEU1

NOTE

-122 -




==
FIG 305B FRONT WHEEL (R4 OPTION) Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
305B| 1 |V2014616030 L2EFUAEEES) M16X30 8
305B| 2 |Vv4011600160 ALEOLA M16 12
305B| 3 |V3043600160 L2EFAHEES2SE M16 4
305B| 4 |15603200010 2 = E(AEFE ,M16X30) M16X30 4
305B| 5 |15174402100 EtOl 04(12-16.5/LH)ASSY 1
305B| 6 | 15174402200 EtOl 04(12-16.5/RH)ASSY 1
305B| 7 |15173172200SR £l 2/(16.5-9.75)ASSY/R4 2
305B| 7 |15173172200MS £l 2/(16.5-9.75)ASSY/R4 2
305B| 8 13153402101 EtOl 04(12-16.5,6PR,R4) 2
305B| 9 |13153409000 EtOl & E SuB(415) 2
NOTE

-123 -




==

FIG 306A REAR WHEEL Year/Month
T495NCEU1 2022-12
7
10 9
3-3
3-1 10 8
3-2
3-5
3-4
3
4
NOTE

124 -




==
FIG 306A REAR WHEEL YearMonth
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
306A | 1 16503202100 EtOl 04(13.6-26/LH) ASSY 1
306A | 2 |16503202200 Et Ol 01(13.6-26/RH) ASSY 1
306A| 3 |14623172000SR £l 2/ASSY(W11-26) 2
306A| 3 |14623172000MS £l 2/ASSY(W11-26) 2
306A | 3-01 | 14623172200 £l (W11-26) COMP 2
306A | 3-02 | 14623182110 clHEdiAa= 2
306A | 3-03 | 15263202031 =2E 12
306A | 3-04 | 15263202041 E3JHE 12
306A | 3-05 | 15263202050 etA 12
306A | 4 14623172111 Et0l 04(13.6-26,8PR,R1) 2
306A| 5 14623172120 5 2(13.6-26) 2
306A| 6 |V9993000010 ErOIOIEEH 2
306A | 7 15603200010 2 = E(AEFE ,M16X30) 4
306A| 8 |V2014616030 L2EFUEEES) M16X30 8
306A| 9 |V3043600160 L2EFAHEES2SE M16 4
306A | 10 |Vv4011600160 ALE2LA M16 12
NOTE

-125 -




FIG 306B

T495NCEU1

REAR WHEEL (R4 OPTION)

==
Year/Month

2022-12

NOTE

-126 -




==
FIG 306B REAR WHEEL (R4 OPTION) Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
306B | 1 15174403100 EtOl 04(17.5L-24/LH)ASSY 1
306B| 2 |15174403200 EtOl 04(17.5L-24/RH)ASSY 1
306B| 3 |15174172200SR £l 2/(W15LX24)ASSY/R4 2
306B| 3 |15174172200MS £l 2/(W15LX24)ASSY/R4 2
306B| 4 12206172111 EtOl 04(17.5L-24,6PR,R4) 2
306B| 5 |13153409000 ELOI O & E suB(415) 2
306B| 6 |V3343600160 L2EFAHEII=2S M16 4
306B| 7 |Vv4011600160 ALE2LA M16 12
306B| 8 |V2014616030 L2EFUAEEES) M16X30 8
306B| 9 |15603200010 2 = E(AEFE ,M16X30)
NOTE

-127 -




==
FIG 307 POWER STEERING WHEEL Year/Month

T495NCEU1 2022-12

10-01

~ 10
@ 10-02 _T

NOTE

-128 -




==
Year/Month
FIG 307 POWER STEERING WHEEL car/Mon
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
307 1 13877078510 HH, THAI72IN 1
307 2 | 14527078522 CHAI HAH, & 1
307 3 | V2163608020 L2EFUAEEESF(P) M8X20 4
307 4 (V2193606020 2= E(SPL) M6X20 4
307 5 | 14724010052 FXEE) 1
307 | 6 [16994011990 SX(AHOE) 1
307 7 11614012100 AEHE 2 1
307 | 10 [11644012300 Z(TYM) , AEl01E & 1
307 10 |[11644012301 H(TYM) , AEIHEY & 1
307 10 (11644012302 HTYM) , AEIHE E 1
307 |10-01| 16994012020 HHEHAE) 1
307 |10-02| 19027322130 LUHE 1
307 |10-02| 19027322140 LUBE 1
307 |10-02| 11817322130 LUBE 1
307 | 11 | 13856312920 el=cll Ol El, CHAI A H 1
307 12 | V4111600240 HetAM M24 1
NOTE

-129 -




FIG 308

T495NCEU1

POWER STEERING VALVE

==
Year/Month

2022-12

NOTE

-130 -




==
Year/Month
FIG 308 POWER STEERING VALVE
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
308 1 14524043302GB Sl e AEHE®E 1
308 2 | 13874072600 =& S A (950)ASSY 1
308 3 | 13874072501 = & S A (880)ASSY 1
308 4 (14524073502 = &S AASSY,1350/T 1
308 5 17415103400 = &S A(1130)ASSY 1
308 6 | 14524054002 AEIGEBE BRI 1
308 6 | 13874042100 AEIGEBE BRI 1
308 7 | 14724040201 Sd0IEQI0IE) 1
308 8 | V2113606010 F2=E(S) M6X10 1
308 10 |[13874072701 = & S A (820)ASSY 1
308 11 [ 17484052800 = & S A (820)ASSY 1
308 15 [16754042100GB 21 (16X21/LH)COMP 2
308 16 | V2183608020 L2EFUHEEES(SP) M8X20 4
308 17 | V2183608020 L2EFUHEEES(SP) M8X20 2
308 18 [ 14524041110 e, 4 1
308 19 | 13424020060 A0 = Et01(300) 5
NOTE

-131 -




FIG 309

T495NCEU1

POWER STEERING CYLINDER

==
Year/Month

2022-12

NOTE

-132 -




==
Year/Month
FIG 309 POWER STEERING CYLINDER car/Mon
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
309 0 |13874072000 2l 2l 4 ASSY 1
309 1 13874072100 2 8l 4 COMP 1
309 2 | 13874074100 SXQE SET 2
309 | 2-01 | 10014362004 = X2 E ASSY 2
309 | 2-02 | 13874363200 £ A2 ASSsY 2
309 | 2-03 | V3343600160 2EFAHEII=2S 2
309 4 (V5201010020 HE(A) 10X20 1
309 5 | V2024612075 LEFUEEOS) M12X75 4
309 6 |Vv4011600120 ALE LA M12 4
NOTE

-133 -




s g
FIG 310 HAND BRAKE Year/Month

2022-12

T495NCEU1

: : o L - 8-02]"@-1-’ .
| £ = ) R | NI@ Sy
. ' EIG. 418-0D ﬂ 8-03 { 3
[ [0 /(7 & 8-04 7) ]
G 303-TD - N(Z
T553-E-310

NOTE

134 -




==
FIG 310 HAND BRAKE Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
310 1 15473402100GB i3l coMPEIEE10A) 1
310 2 13613202100 HEEd 0l 3 ASSY 1
310 3 | V2183608025 L2EFUAEEES(SP) M8X25 4
310 4 (14523402200 ANEZEEIEEH 0l2)ASSY 1
310 | 4-01 | 14523402210 NZE 1
310 | 4-02 | 14523402300 2t cComP 1
310 5 13613400050 ZdOIEEIEE0I) 1
310 7 | 14523400060 ZdOIEEIEEI0I) 1
310 8 | 14523402001 SE(EIEEIOlZ)ASSY 2
310 | 8-01 | 14523400030 =& 2
310 | 8-02 | V3042600080 L2EFAHEES2S M8 2
310 | 8-03 | 16601220020 B &1 B =(M8,60) 2
310 | 8-04 | 15601320073 =24 E(SM,LH,M8) 2
310 | 8-05 | 14523402601 Z ECOMP(&at I EE013) 1
310 | 8-05 | 14523402602 Z ECOMP(&at B EE013) 2
310 9 14043120060 RLLAE(A) 2
310 10 |[Vv4111600080 HetAM M8 2
310 11 (14322420010 gl 1
310 12 |V4111600080 HetAM M8 4
310 13 V5001920015 =g 4
310 14 | V5001920020 =g 2
310 15 (V7201024016 OE(P) 2
310 16 | V7041400200 CEEZTH(FE) 2
310 17 |V5111008050 AESSHIOIHE 1
310 18 V2173610020 L2EFUAEEEF(S) M10X20 1
310 19 (V2173610040 L2EFUAEEEF(S) M10X40 2
310 | 20 |19027612020 £l (M8) 1
310 | 21 | 19027612301 & COMP 1
310 | 22 |V4111600080 HetAM M8 2
310 | 23 |Vv4011600080 ALEOLA M8 1
310 | 24 |V3042600080 L2EFAHEES2SE M8 1
310 | 25 |V7081400060 EgEHEE 1
310 | 26 | 11106020010 oI & A T 2(40) 1
310 | 27 |34522153200 2l 0l E A 2 X (1 )ASSY 1
310 | 28 |V1112603016 S A 20LA 2
NOTE

-135 -




4, Ecd A QS PARTNO. T4
FIG 401 TRANSMISSION FRONT CASE

FIG 402 FORWARD & BACKWARD GEARS

FIG 403 IDLE & COUNTER GEARS
FIG 404 MAIN SHIFT GEARS

FIG 405 P.T.O DRIVE SHAFT

FIG 406 MAIN CHANGE LEVER

FIG 407 REVERSE CHANGE LEVER
FIG 408 TRANSMISSION MID CASE
FIG 409 TRANSMISSION REAR CASE
FIG 410 SUB CHANGE GEARS

FIG 411 SUB CHANGE SHIFTER

FIG 413 DRIVE GEARS

FIG 414 4WD CHANGE LEVER

FIG 415 P.T.O CHANGE GEARS

FIG 417 REAR DIFFERENTIAL GEARS
FIG 418 REAR AXLE HOUSING

- 136 -

137
139
141
143
145
147
149
151
153
155
157
159
161
163
165
168



FIG 401

T495NCEU1

==

TRANSMISSION FRONT CASE Year/Month

2022-12

/-;‘_J,/ {, .

i --_1)
o - y B
0 O _ACF1G.408-0D 0,
J ’/ |:ir § ",,\\ N - ~
o R \ = &l
ACH e I / | ol
[4=* - R X A Go/ASH

NOTE

-137 -




==
FIG 401 TRANSMISSION FRONT CASE YearMonth
2022-12

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

401 1 14522010018M ZTSHEQEANOIA 1

401 2 | V2173612040 L2EFUAEEEF(S) M12X40 8

401 3 | V2513412045 AHEEZEE2E M12X45 2

401 4 (V4011600120 ALEOLA M12 2

401 5 | V3043600120 L2EFAHEES2S M12 2

401 6 |Vv5201010022 HE(A) 10X22 2

401 7 | 12507060020 CdeEd 1

401 8 | V5201010022 HE(A) 10X22 2

NOTE

-138 -




FIG 402

T495NCEU1

/2
FORWARD & BACKWARD GEARS Year/Month

2022-12

*NOT SERVICED SEPARATELY

TETMLI-407

N,

NOTE

-139 -




==
FIG 402 FORWARD & BACKWARD GEARS Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
402 1 16502070020 <2 2 4(D) 2
402 2 | Vv6001106207 SHOE 6207 2
402 3 13862180020 Z 2}(35X55X20) 35X55X20 1
402 4 (15642730082 2F M (35X55X03) 35X55X3 1
402 5 13862160020 I (A H, 24) 1
402 6 | V6544404517 LI = 8l O & (A Ol XI)-K404517H 1
402 7 | 14522092100 HE4 32 ASSY 2
402 7 | 14522092101 HE4 32 ASSY 2
402 | 7-01 | 14522092111 JIZ2EQHE) 2
402 | 7-02 | 14522092121 JIAZ2EEHE2) 2
402 | 7-03 | 14522092131 22 (0IZHE) 2
402 8 | 14522092141 HEE (A AZ/S) 1
402 9 | 14522092151 ERIAZ/HAE) 1
402 9 14522092152 ERIAZ/HAE) 1
402 10 |[14522092161 (A I=2) 3
402 10 |[14522092162 (A I=2) 21X4.3X6 3
402 11 [ 14522092170 Ang(dd2) D=1.5 2
402 12 13862160030 JIH(&elZ, 29) 1
402 13 (13862170010 IZ E2t0IE AIEE 1
402 14 14521304510 UM 1
402 15 [ 14521304520 AHOIALISHOE) 1
402 16 | V6544253117 LI S 8l & (3 0l XI)-K253117 K253117 1
402 17 13862070110 PTO QI & AFZE 1
402 18 V7201057052 O (P) P52 1
402 19 [V7051400620 CEEEZE(HEHE) 62 1
402 | 20 14521305100 =dl 0l E#&) 1
402 | 21 |14443150040 AET 1
402 | 22 |V2173608016 L2EFUAEEEF(S) M8X16 1
402 | 23 |V6041106207 S IO & (HL1) 6207HL1 1
402 | 24 |14522070120 S Al 1
402 | 25 |14522160050 £ Al(35.5X40X27.7) 1
402 | 26 |13862160060 £ Al(36X40X38) 1
402 | 27 |V6544404527 LI =t 01 & (2Ol XI) 1
NOTE

- 140 -




FIG 403

T495NCEU1

IDLE & COUNTER GEARS

==
Year/Month

2022-12

__ Vg

NOTE

- 141 -




==
FIG 403 IDLE & COUNTER GEARS Year/Month
2022-12
T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
403 1 13862210020 =& 0t0l= JI (A H, 28) 1
403 2 | V6041106205 S IO & (HL1) 1
403 3 |Vv6001106203 SHOE 1
403 | 4 [13862130010 ITEEERD 1
403 5 | V7041400350 CYEzE(EE) 3
403 6 |13862130020 Il (A H, 33) 1
403 7 | V6041106306 S IO & (HL1) 1
403 8 13862130040 (e, 19) 1
403 9 13862130030 JI(&elZ, 33) 1
403 10 |V6041106206 S IO 2 (HL1) 1
403 14 13862130050 JIH(Eel &, 24) 1
403 15 V7051400620 CEEEzd(#EHE) 1

NOTE

- 142 -




/2
FIG 404 MAIN SHIFT GEARS Year/Month
T495NCEU1 2022-12

TETEU404

NOTE

_143.-




==
FIG 404 MAIN SHIFT GEARS vear/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
404 1 |[Vv6001106305 SHOE 6305 1
404 2 15602160083 2F M (25X46X03) 1
404 3 | 13862090330 £ Al(30X37X43) 30X37X43 1
404 4 (13862090040 I (A H, 32) 1
404 5 14522092000 /I 2 =B = SUBASSY 2
404 | 5-01 | 14522092020 2322 (a28) 4
404 | 5-02 | 14522092011 ol E(&al 32,0 el 1
404 | 5-02 | 14522092012 ol E(al 32,0 el 2
404 | 5-03 | 14522092141 HSE (A AZ/S) 2
404 | 5-04 | 14522092161 (A I=2) 3
404 | 5-04 | 14522092162 (A I=2) 21X4.3X6 6
404 | 5-05 | 14522092170 Ang(dd2) D=1.5 4
404 6 |13862090030 JI(&elZ, 38) 1
404 7 | 13862090340 £ Al(30X37X25) 30X37X25 1
404 8 13862160040 Z 2H(30X46X19) 30X46X19 1
404 9 19992160040 2 M (30X46X3.3) 30X46X3.3 1
404 10 (13862090010 I el &, 43T) 1
404 11 [ 13862090340 £ Al(30X37X25) 30X37X25 1
404 12 | 13862080060 JI(&elZ, 48) 1
404 13 V7041400350 CEEZTH(FE) 35 1
404 14 14443140041 Z 2H(35X50X2) T=2 1
404 15 V6001606307 S HI 0 E(NR) 6307N 1
404 16 | 13862080010 JI(&elZ, 16) 1
404 17 14523020010 LI S8l & (3 Ol XI)-K243013.8 2
404 18 | 14522080080 CEsSdEFTH(HHEE) 1
NOTE

- 144 -




FIG 405

T495NCEU1

P.T.O DRIVE SHAFT

==
Year/Month

2022-12

i = =
T 35 < V
A=y
b 2
‘\“- -

NOTE

- 145 -




==
FIG 405 P.T.O DRIVE SHAFT vear/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
405 1 [V7051400470 Cagsgd(es) 47 2
405 2 | V6001106005 SHOE 6005 1
405 3 | 14522200050 H = E(36X62) 1
405 4 (V7041400250 CEEZTH(FE) 25 1
405 5 | 14522210051 MNEE(E?Z 1
405 5 14522210052 MNEE(E?ZH D=25 1
405 6 |14522212000 2 & XI(PTO)ASSY 1
405 7 14522212010 A Ol A 1
405 8 14462162180 a2 (B) 2
405 9 14722212020 oAE 1
405 | 10 15642212090 g (0) 1
405 | 11 |15642212070 sdola A3 1
405 | 12 |15642212060 c/& SdI0IE 1
405 | 13 |[14722212090 UAE) 1
405 | 14 15642212050 Z2d X 0A3 7
405 | 15 |[16342212050 2d Xl SdlolE 6
405 | 16 |[16702212030 =dl 0l E ASSY 1
405 | 17 |V7051400950 cCEEEzd(#EE) 95 1
405 | 18 |15642212040 AE 4
405 | 19 17972210071 ol E(0ouT) 1
405 | 20 |V6001106204 SHOE 6204 1
405 | 21 |V6544101410 LI =t 01 & (2Ol XI) 1
405 | 22 |14526024550 S22 1
405 | 23 |V4111600080 HetAM 1
405 | 24 |Vv5001925020 gl 1
NOTE

- 146 -




==
FIG 406 MAIN CHANGE LEVER Year/Month

2022-12

T495NCEU1

T574-U-406

NOTE

- 147 -




==
FIG 406 MAIN CHANGE LEVER Year/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
406 1 13862230060 F=BHE AH0I(1-2) 1
406 2 13862230050 FHE AZE AHOI(3-4) 1
406 3 | Vv5801406025 A 6X25 2
406 4 (V5901010150 =R 1.0X150 2
406 5 13022250030 ANEHAZE D=1.4 2
406 6 | V6802000010 2= 2
406 7 | 15642230043M g 3(D) 1
406 8 |[15642230033M 2 () 1
406 9 15602231600 =2 E (4 E/A EM8X16) M8X16 2
406 9 15602231610 = E (5 E/M8X16) 1
406 9 15602231610 = E (5 E/M8X16) 2
406 10 |[15602230124 £1(10X28) 1
406 11 |V7081400070 EglEHEE 1
406 12 | 15602230074 JH01E T=3.5 1
406 13 V2173608016 L2EFUAEEEF(S) M8X16 2
406 14 [ 15612230027M Ol & (01l 21) 1
406 15 V2173608050 L2EFUAEEEF(S) M8X50 3
406 19 [ 14522230022M I (A EH,3-4) 1
406 | 20 |13862230010M EI(AEH1-2) 1
406 | 21 |16007060020 =E&dloh M8X12XP1.25 1
406 | 22 |V7051400320 cEEszd(#HEE) 32 1
406 | 23 |15602230085 A 1
406 | 24 |V5201006016 HE(A) 6X16 1
406 | 25 |15602900063 A I 2l(C020) D=2.6 1
406 | 26 |14442180090 HEHRE= 1
406 | 27 |V5901010180 =Rl 1.0X180 1
406 | 28 |V5901010070 =R 1.0X70 1
406 | 29 |[13862810200 =50, =HE M10 1
406 | 31 |14522912001 dl HHCOMP(Al & E/0Hl 21) 1
406 | 34 |14522913101GB dl eHCOMP(H}/16) 1
406 | 35 |V2013608035 LEFUHEEES) M8X35 1
406 | 36 |V5201010022 HE(A) 10X22 2
406 | 37 |V3042600080 L2EFAHEES2SE M8 1
406 | 38 |V3342600100 L2EFAHEII=2S M10 1
406 | 40 |V7201019008 OE(P) P8 2
406 | 41 |14522081550 =E M10XP1.5 2
406 | 42 |Vv4111600100 HetAM M10 1
NOTE

- 148 -




==
FIG 407 REVERSE CHANGE LEVER Year/Month

2022-12

T495NCEU1

4 e
@

-.--"."x"'\‘ )

T574-U-407

NOTE

- 149 -




==
FIG 407 REVERSE CHANGE LEVER Year/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
407 1 14522252300 = 32l A)comp 1
407 2 14522252500 2fcomp 1
407 3 | V5111006036 AESSHIOIHE 6X36 1
407 4 (16702230371 =dI0lE T=3 1
407 5 | V2173608016 L2EFUAEEEF(S) M8X16 1
407 6 |13862250020 ME ANZE AHIO| D=14 1
407 7 | V7201024012 O (P) P12 1
407 9 |[14522250093M SN EH,2IH L) 1
407 10 |[13022250030 ANEHAZE D=1.4 1
407 11 | V6802000010 2= 1
407 12 14522842000 cltH A3 01 2 suB 1
407 |12-01|14522842010 cltH A3 0 2ASSY 1
407 |12-02 14522842020 FX2HAAOIS 1
407 14 | 36461020111 £ Al(14X16X20) 1
407 15 | 14522832002GB diHEE ME 1
407 16 | 14521170040 g, elsa 1
407 17 V4111600140 HetAM M14 1
407 18 V7041400140 CEEZTH(FE) 14 1
407 19 (V4111600080 HetAM M8 1
407 | 20 |Vv5001920020 =g 2X20 1
407 | 21 |14322420010 gl 1
407 | 22 |V4111600080 HetAM M8 1
407 | 23 |V5001925020 gl 1
407 | 24 |V7041400140 CEEZTH(FE) 14 1
NOTE

- 150 -




s g
FIG 408 TRANSMISSION MID CASE Year/Month

2022-12

T495NCEU1

7 W TS74-U-408

NOTE

-151 -




==
Year/Month
FIG 408 TRANSMISSION MID CASE
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
408 1 13862300010M 0= 014 AHolA 1
408 2 | V2513414040 AHEEZEE2E M14X40 4
408 3 | V2513414080 AEHEEE2E M14X80 2
408 4 V2013614045 LEFUHEEES) M14X45 12
408 5 | V3043600140 L2EFAHEES2SE M14 5
408 7 | V4011600140 ALEOLA M14 17
408 8 19022275201 SHA 1
408 12 (16701015001 Ot = e Z1ASSY 1
408 13 V2513414035 AHEEZEE2E 1
408 14 | V2514412040 AHEEZEE2E 1
408 15 V3043600120 L2EFAHEES2S M12 1
408 16 |Vv4011600120 ALE2LA M12 1
NOTE

-152 -




s g
FIG 409 TRANSMISSION REAR CASE Year/Month

T495NCEU1 2022-12

Ty 3

NOTE

- 153 -




==
Year/Month
FIG 409 TRANSMISSION REAR CASE cariMo
202212

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

409 1 11062400010M 2l Ol Ol & A0l A 1

409 1 11062400011M 2l Ol Ol & A0l A 1

409 4 (V5201010022 HE(A) 10X22 8

409 5 14254330180 & (72) 1

409 6 | V2514410050 AHEEZEE2E M10X50 4

409 7 | 14443140091 PTO= & 1

409 8 | V2183608016 L2EFUEEES(SP) M8X16 2

409 13 V4011600140 ALE2LA M14 2

409 14 | V3043600140 L2EFAHEES2S M14 2

409 15 (V7801000002 Sd N(FZLHHOIH) PT1/8 2

409 16 | 15152730060 PTO# B 1

409 17 15152730050 PTO%& A 1

NOTE

- 154 -




FIG 410

T495NCEU1

SUB CHANGE GEARS

==
Year/Month

2022-12

NOTE

- 155 -




==
FIG 410 SUB CHANGE GEARS Year/onth
2022-12

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

410 1 13862430060 PHEZ AIZE(QL 1

410 2 | V6041106305 S IO & (HL1) 2

410 | 3 [13862240130 JI0f(22l 2, 17-36) 1

410 4 (13862430010 Il (A H, 35) 1

410 5 | V7041400350 CEEZTH(FE) 35 1

410 6 |15642160041 2 M (30X46X03) 1

410 7 |V6544303527 LI =t 01 & (2 Ol XI) 1

410 8 13862430040 JI(&elZ, 35) 1

410 9 | V7041400300 CEEZTH(FE) 30 2

410 10 |[15642430110 ol E(30X62X19) 1

410 11 15242360050 S2H0IEHEE 1

NOTE

- 156 -




FIG 411 SUB CHANGE SHIFTER

T495NCEU1

==
Year/Month

2022-12

T574-U-411

NOTE

- 157 -




==
FIG 411 SUB CHANGE SHIFTER Year/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
411 1 13862590020 PH= AZE AHO| 1
411 3 [13862590030M E (A EH HL) 1
411 3 [13862590031M E (A EHHL) 1
411 4 (V6802000010 2= 1
411 5 13022250030 ANEHAZE D=1.4 1
411 6 |13862590121 2H=EII0IE 1
411 7 | V2173610020 L2EFUAEEEF(S) M10X20 2
411 8 [14522590011M HEAME 1
411 10 |V2183608025 L2EFUEEES(SP) M8X25 2
411 12 | 14523608035 A H E = E(M8X30) 2
411 12 | V2013608030 LEFUHEEES) M8X30 2
411 13 [ 15602230085 A 2
411 17 | 14522812001 dIHHCOMP(AIE E/M B) 1
411 | 18 |16007060020 =EE&dloh M8X12XP1.25 1
411 19 [V7051400320 CEEEZE(#EHE) 32 1
411 20 | 15602230085 A 1
411 21 | 15602900063 A I 2l(C020) D=2.6 1
411 22 | V5201006016 HE(A) 6X16 1
411 23 | 15602800044 g= 1
411 24 V5901010070 =R 1.0X70 1
411 25 13862810100 =50, 2HE M10 1
411 27 V5901010180 =R 1.0X180 1
411 28 | 17822913200GB diti COMP , 281 1
411 29 |V2013608035 LEFUHEEES) M8X35 1
411 30 |V3042600080 L2EFAHEES2S M8 1
411 32 |V3342600100 L2EFAHEII=2S M10 1
NOTE

- 158 -




FIG 413

T495NCEU1

DRIVE GEARS

==
Year/Month

2022-12

b {
A

LA /8 1 I/,/,,

NOTE

- 159 -




==
FIG 413 DRIVE GEARS Year/Month
2022-12

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

413 1 13872600040 4WD AFZE 1

413 2 | V7041400250 CYEzZE(EE) 25 2

413 3 13872620010 4WD J| (£ IH, 26) 1

413 4 (V6031106204 S HIl 0 2 (HL) 6204HL 1

413 5 | V7441254708 <2 2 A(D) D25478 1

413 6 | V7051400470 CEEEZE(#EE) 47 1

413 7 | V6001106005 SHOE 6005 1

413 8 | V7041400250 CYEzE(EE) 25 1

NOTE

- 160 -




FIG 414

T495NCEU1

4WD CHANGE LEVER

==
Year/Month

2022-12

*NOT SERVICED SEPARATELY

T483-E-414A

NOTE

- 161 -




==
FIG 414 4WD CHANGE LEVER Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
414 1 15602650021M O EAZH) 1
414 2 13022250030 ANEHAZE D=1.4 1
414 3 | V6802000010 2= 1
414 4 (V2173608020 L2EFUAESEES(S M8X20 2
414 5 |V3042600080 L2EFAHEES2S M8 2
414 6 | V4011600080 ALEOLA M8 2
414 7 | 13872652200 4WD AFZ E 2 COMP 1
414 8 | V7201024014 OE(P) P14 1
414 9 | 14522652000 2 CoOMP 1
414 10 |V5801406025 AT 6X25 1
414 11 | V2513408020 AHEEZEE2E 2
414 12 18012282020 47 2 HE 1
414 14 (16702190060 Z1&(4wD) M10 1
414 16 | V3342600100 2EFAHEII=2S M10 1
414 17 14322420010 gl 1
414 18 |V4111600080 HetAM M8 1
414 19 |Vv5001925020 gl 1
414 | 20 |14522882102GB Z E(4WD)ASSY 1
414 |20-01 14522882300 £ &5(LOWER)COMP 1
414 |20-02 14522882140 = E(UPPER) 1
414 |20-03 | 14522882200 AE 1
414 |20-04 | V5801405020 AT 1
414 |20-05|Vv5901010070 =R 1
NOTE

- 162 -




FIG 415

T495NCEU1

P.T.O CHANGE GEARS

==
Year/Month

2022-12

NOTE

- 163 -




==
Year/Month
FIG 415 P.T.O CHANGE GEARS cario
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
415 | 1 [15152700020 ITEEERR) 1
415 3 | V6041106305 S IO & (HL1) 6305HL1 1
415 4 (V6041106306 S IO & (HL1) 6306HL1 1
415 5 13872730010 PTO AFZE 1
415 8 | 13872730030 JI(&elZ, 58) 1
415 9 | V7041400350 CEEETH(FE) 1
415 | 14 |V6041606305 Z Hl 01 2 (HLINR) 1
415 | 19 |V6041106207 S IO 2 (HL1) 6207HL1 1
415 | 20 |79642010080 & (B) 2
415 | 22 16322732010 ) TCEY417211 1
415 | 23 |14522200041 =2l B(PTOS) 42.7X4.5T 1
415 | 24 16322730040 HH(EdIO0IE) T=1.6 1
415 | 25 |V7051400720 cCEEEzd(#EHE) 1
NOTE

- 164 -




FIG 417

T495NCEU1

==
REAR DIFFERENTIAL GEARS Year/Month

2022-12

*NOT SERVICED SEPARATELY

|
l [ T 171
177,9712,17,19,34

ph / _-.4..;-..(".,

T574-U-417

NOTE

- 165 -




==
FIG 417 REAR DIFFERENTIAL GEARS Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
417 0 13863031000 2l O Xt =& Xl ASsy 1
417 1 14523030010M A Ol A(CI ) 1
417 2 | Vv5801408040 AT 8X50 1
417 3 | Vv4011600100 ALEOA M10 10
417 4 V2024610025 LEFUEEOS) M10X25 10
417 5 | V5801405036 AT 5X36 1
417 6 | 14523180041 oL (Xt S) 2
417 7 | 14523030080 Z ekl L ) T=1.0 2
417 | 9 [14523180061 I/ LI 1 (B /16 LH) 1
417 10 |[14523030100 AM(AHAE) D=52.5 2
417 11 [ 14523030110 CIZOILIAAIZE D=23 1
417 | 12 | 14523180031 I/ LI 1 (B 2/16 RH) 1
417 13 [ 14523030131M Ol E(LH/CI Z A 01 &) 1
417 15 [ 14523010090 & (B) T=0.2 4
417 16 V2173610025 L2EFUAEEEF(S) M10X25 4
417 17 |Vv6001106212 SHOE 6212 1
417 18 |[14523010080 & (A) T=0.1 2
417 19 (13863022100 JI 01(10X41)SET 1
417 |19-01| 13863022110 Bl oL A 1
417 |19-02| 14523022120 A0 EHIZ D10 1
417 | 20 |14523010050 24(0.1) T=0.1 2
417 | 22 |15533030020 L1 E(M40XP1.5) 1
417 | 23 |V6321132208 HOIHZ=2HOE(ES) 32208CR 2
417 | 24 |14523010100 24(0.2) T=0.2 1
417 | 26 |15133060030 A AEZ CH45X68X4) 2
417 | 28 | 14523060011 T LI 21 (2 2 Z/11/LH) 1
417 | 29 |14523060021 ol A& 2l Z/11/RH) 1
417 | 30 |V6041106309 S IO & (HL1) HLA1 2
417 | 32 | V7041400450 CEEZFH(FE) 45 4
417 | 34 |14523033400 =clEcomP 1
417 | 35 |V6001106211 SHOE 6211 1
417 | 37 |V7051401100 CEEEZE(#EHE) R110 1
417 | 39 |14523032002 MNEECZEE) D=20 1
417 | 40 |V4111600200 HetAM M20 1
417 | 41 |V7201024016 O (P) P16 1
417 | 42 | 17973030420 AE D=3.6 1
417 | 43 [14523190011M FETEED)) 1
417 | 44 |V5801406032 AT 6X32 2
417 | 45 |V5801408036 AT 8X36 1
417 | 46 |14543162101 Cl = = H & CcOoMP 1
417 | 47 |V5801405036 AT 5X36 1
417 | 48 14521220120 H Ecomp, & 1
417 | 49 |V3342600100 L2EFAHEII=2S M10 1
417 | 50 |14523160020 AZE(CE HE) 1
417 | 51 | 16703180191 =dI0IE 25X4.5T 1
NOTE

- 166 -




==
FIG 417 REAR DIFFERENTIAL GEARS Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
417 | 52 |V2173608016 L2EFUAEEEF(S) M8X16 1
417 | 55 |14523020040M Ol €Ll )
417 | 56 |V2173610020 L2EFUAEEEF(S) 4

NOTE

- 167 -



FIG 418 REAR AXLE HOUSING

==
Year/Month

T495NCEU1

2022-12

T483-K-418

NOTE

- 168 -




==
Year/Month
FIG 418 REAR AXLE HOUSING
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
418 | 1 [14523040011M ERSTEET) 1
418 2 [ 14523040021M ot (M= R) 1
418 3 | V2173610055 L2EFUAEEEF(S) M10X55 12
418 6 | V2173610075 L2EFUAEEEF(S) M10X75 12
418 7 | Vv4011600100 ALE2LA M10 28
418 8 | V3043600100 L2EFAHEES2S M10 4
418 10 | 15423040030 HOIX(L2¥) 1
418 13 [ 14523070011M EMIERIO) 2
418 15 [ 14523070020 JI0(& el & ,54) 2
418 17 | 14153070020 Z 2H(55X70X4) D=70 2
418 18 | 15643072001 A (L) ASSY 60X100X26 2
418 18 |[15643072002 A (L) ASSY 1
418 | 20 |V6321132011 BIOIH 2 =21 Hil 01 &l (2 S)-32011j 32011DJ 4
418 | 22 |16603070010 L1 E(M50X1.5) 2
418 | 23 |V7201024020 OE(P) 1
418 | 23 |V7201124020 OE(P) P20 1
NOTE

- 169 -




5, L& E W= PART NO.T5

FIG 501 FRONT AXLE SUPPORT

FIG 502 FRONT DRIVE SHAFT

FIG 503 FRONT AXLE HOUSING

FIG 504 FRONT DIFFERENTIAL GEARS
FIG 505 FRONT GEAR CASE (1)

FIG 506 FRONT GEAR CASE (2)

FIG 507 FRONT GEAR CASE (3)

-170 -

171
173
175
177
179
181
183



FIG 501

T495NCEU1

FRONT AXLE SUPPORT

==
Year/Month

2022-12

NOTE

-171 -




/2
FIG 501 FRONT AXLE SUPPORT vear/Month
T495NCEU1 2022-12

KEY NO PART NO DESCRIPTION SPEC R ECTVE | REMARKS
501 1 13871021000ED 0l el Zdl & comMP 1

501 2 13871052101GB ZdlolEcomp, 1 %t 1

501 3 11061052200GB ZdlolEcomvmp, 1€ 2 1

501 4 14184103100GB = dl 0l E COMP, ot 1

501 5 13871812100GB Sdi3! CoOMP , Ji0I& 1

501 7 V2183608020 AESLUZEEES(SP) M8X20 2

501 8 [Vv2183608016 AESLUZEEES(SP) M8X16 4

501 9 (V2183608025 LAESLUZEEES(SP) M8X25 4

501 10 V5502040093 sctold el s 4

501 11 111069049200 J| &Y ZHLH 2/T495/T575) 1

501 11 | 11069049201 AHI EUULE 1

501 12 | 14541063080 A (LH) 2

501 13 | V2173612030 LAESUZEEF(S) M12X30 7

501 14 V2183608016 LAESLUZEEES(SP) M8X16 4

501 15 | 14441010161 cICIOOIEHH S A ST 3

501 | 16 |14273170040 24 (M14) 8

501 17 V2173612040 LAESUZEEF(S) M12X40 12

NOTE

-172 -




FIG 502 FRONT DRIVE SHAFT

T495NCEU1

==
Year/Month

2022-12

TH555H-E-502

NOTE

-173 -




==
FIG 502 FRONT DRIVE SHAFT Year/Month
2022-12

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

502 1 18994310010 NZE 1

502 2 | V7041400250 CYEzZE(EE) 25 2

502 3 14251320150 HEE 2

502 4 [17484312001GB H B COMP , 4WD 1

502 5 | V2113606010 S = E(S) M6X10 2

502 6 |V2183608012 L2EFUAEEE S (SP) M8X12 1

NOTE

174 -




FIG 503

T495NCEU1

FRONT AXLE HOUSING

==
Year/Month

2022-12

g *NOT SERVICED SEPARATELY

NOTE

-175 -




==
FIG 503 FRONT AXLE HOUSING Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
503 1 14524322000M TEE Hs=oteE 1
503 3 | V7811600008 =d (AHZHI0I1H) R1/2 1
503 4 (17994360221 ZYUEHO ECIN) 1
503 5 14521024300 S A (H =/530) 1
503 5 (10011024200 S 2(850) 1
503 6 |36423600080 S A S E(D=12.5) 1
503 6 17131049210 SASE 11 1
503 | 8 |16704332101 Il 2 0l 2 (F)ASSY 1
503 | 8-01 | 16704332111M LI 20l E(F) 1
503 | 8-02 | 16704332220 £ Al(50X55X20) 1
503 | 8-03 | V7631500000 JdelALIZ(B-PT) 1
503 10 |[16704020020 A H Ol A (F) 1
503 11 [V7211031055 O (G) G55 1
503 12 | V2014616050 LEFUHEE(ES) M16X50 1
503 13 | V3052600160 L2EFAHEE SIS M16 1
503 14 | 14444120090 A 2k AF 1
503 | 23 |V2173612040 L2EFUAEEEF(S) M12X40 4
503 | 31 |14544362201 Il 2 0l £(R)ASSY 1
503 |31-01|14544362211M LI 20 E(R) 1
503 |31-02| 16704362221 £ Al(75X80X30) 1
503 |31-03| V7631500000 JdelALIZ(B-PT) 1
503 | 34 |V2004616060 FEA=SEES) M16X60 2
503 | 35 |V4011600160 ALE2LA M16 2
503 | 50 |15184072401 2 & (B)ASSY 1
503 | 50 |12394125100 22 ASSY 1
503 | 50 |12394125100 2 ASSY 1
503 | 54 |V7441254008 <2 2 A(D) P40 1
503 | 64 |V7211031080 O (G) G80 1
503 | 65 |16704310040 AH Ol AR 1
503 | 67 |V7211031075 O (G) G75 1
NOTE

- 176 -




==
FIG 504 FRONT DIFFERENTIAL GEARS Year/Month

2022-12

T495NCEU1

*NOT SERVICED SEPARATELY
20°

T483-K-504

NOTE

- 177 -




==
FIG 504 FRONT DIFFERENTIAL GEARS Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
504 18 V7441256210 <2 2 4(D) D256210 1
504 | 20 |16704112002 VEEENEETIENE) 1
504 | 20 |16704112001 EEENEEIETED 1
504 | 21 [16704112011 Il 1T LT ©1(8) 1
504 | 21 [16704112010 NENE) 1
504 | 22 | 16704112111 B 01 01(23) 1
504 | 22 [16704112110 Hil & 71 01 (23) 1
504 | 23 |16704310031 ZTHEQZAOIA 1
504 | 25 |16704320020 XSOl e1(12) 2
504 | 26 |14273010050 oL ActAEZ e 2
504 | 27 |16704310160 XS AHOIE D101 (20) 2
504 | 28 |16704320050 AHAEQA 2
504 | 29 |V5801405025 AT 5X25 1
504 | 31 | 16704110060 AShILI= 1
504 | 32 |V5801403025 A 3X25 1
504 | 33 |V6001106212 SHOHE 6212 1
504 | 34 |17994420060 CEEZFH(FE) 1
504 | 43 |V7051400620 cCEEEzd(#EE) 62 1
504 | 45 |14254310080 & (A) 1
504 | 46 |14152050160 & (B) 1
504 | 47 |15024320020 AFZ2=HHE 2
504 | 48 |16704112120 Zot 1
504 | 51 |14884110090 H E(M30) 1
504 | 65 |V6001106211 SHOE 6211 1
504 | 66 |16704110121 2HA Y 2
NOTE

-178 -




==

FIG 505 FRONT GEAR CASE (1) Year/Month
2022-12

T495NCEU1

T483-k-505

NOTE

-179 -




==
Year/Month
FIG 505 FRONT GEAR CASE (1) sario
2022-12
T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
505 1 16734340010M Z S SHOIA(A) 2

505 2 | 16704340021 IO (Hll &,9) 2

505 2 | 16704340020 IO (Hll &,9) 2

505 3 | V6041106208 S IO & (HL1) 6208HL1 2

505 4 (V5201012020 HE(A) 12X20 4

505 5 | V2024614040 L2EFAEEOIE) M14 10

505 6 | V4011600140 ALEOA M14 10

505 7 | 16704340031 IO (Ml &, 16) 2

505 7 | 16704340030 IO (HIl &, 16) 2

505 8 | V6001106207 SHOE 6207 2

505 | 25 |16734350010 AP E E(528) 1

505 | 26 |16734350020 AP E(344) 1

505 | 30 |V7051400800 Cgsgd(ds) 80 2

505 | 31 | 16704320030 Z 2H(68X80X2) 2

505 | 36 |V7231020110 OE(S) S110 2

NOTE

- 180 -




==

FIG 506 FRONT GEAR CASE (2) Year/Month
2022-12

T495NCEU1

T483-k-506

NOTE

-181 -




==
FIG 506 FRONT GEAR CASE (2) Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
506 11 [ 12414342000M Z &SR SH 0l A(BIL) 1
506 11 [ 13874342000M z &SR SH 0l A(BIL) 1
506 13 [ 12414342100M Z &SR SHO0IA(BR) 1
506 13 [ 13874342100M Z &S SHO0IA(BR) 1
506 14 16704130080 HAHLZAGHRE 2
506 15 [ 16704340040 0l 1 LI Z2 HASSY 2
506 16 | V6001106014 SHOE 6014 2
506 17 | 16734340050 AP E(188) 2
506 18 [16734130080 IO (M2, 11) 2
506 19 [V6041106308 S IO 2 (HL1) 6308 2
506 | 20 |V7231020115 Og S115 2
506 | 23 |16704330180 2 (90) 2
506 | 40 |V7051400950 cCEEEzd(#HEE) 95 2
506 | 41 |V6001106012 SHOE 6012 2
506 | 42 |V7041400600 CEEZFH(FE) 60 2
506 | 43 |V7811600006 =d (AL HI0I1H) R3/8 4
506 | 45 |16704130060 &) (75X90X2) 2
506 | 46 |V7051400900 cCEEEzd(#EE) 90 2
506 | 48 |V2014612030 L2EFUAEEEST) M12X30 2
506 | 49 |V3042600120 L2EFAHEES2S M12 2
NOTE

-182 -




FIG 507

T495NCEU1

FRONT GEAR CASE (3)

==
Year/Month

2022-12

NOTE

-183 -




==
Year/Month
FIG 507 FRONT GEAR CASE (3) cariMo
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
507 14 | 16734340081 HiI & 1 01(38) 2
507 14 16734340080 HI & 1 01(38) 2
507 15 [ 17994420060 CEEZTH(FE) 50 2
507 15 V7041400500 CEEZTH(FE) 50 2
507 17 | 16004340040 =SZEH 2
507 18 |V6041106308 S IO 2 (HL1) 6308HL1 2
507 19 [V6041106210 S IO & (HL1) 6210HL1 2
507 | 20 |16704340130M EMNIENH 2
507 | 30 |16704340150 o-g 2
507 | 31 |V2173608025 L2EFUAEEEF(S) M8X25 20
507 | 34 |16704340070 MNIEE) 2
507 | 35 |16709510081 2F M (50X67X2) 2
NOTE

- 184 -




6. 7 &2/3&8 & 2 PART NO. T6

FIG 601 CYLINDER CASE 186
FIG 602 LIFT ARM 188
FIG 603 CYLINDER 190
FIG 604 POSITION LINK 192
FIG 605 CONTROL VALVE 194
FIG 606 DRAFT LINK 196
FIG 607 POSITION & DRAFT LEVER (1) 198
FIG 607-2 POSITION & DRAFT LEVER (2)[SAP JI M 2 J[JHI M A& 200
FIG 608 EXTERIOR HYD.VALVE 202
FIG 609 HYDRAULIC PIPE 204
FIG 610 JOYSTICK 206
FIG 612 HITCH & 3-POINT LINK 208

FIG 613 LOWER LINK & LIFT ROD 211

- 185 -



FIG 601

T495NCEU1

CYLINDER CASE

==
Year/Month

2022-12

NOTE

- 186 -




==
FIG 601 CYLINDER CASE Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
601 | 1 [14525010014M HOIA A2 H) 1
601 2 | V2113606020 F2Z=E(S) M6X20 2
601 3 | Vv4011600100 ALEOLA M10 4
601 4 (V2173610070 L2EFUAEEEF(S) M10X70 4
601 5 | V2173610035 L2EFUAEEEF(S) M10X35 9
601 | 8 [14525010081M HH(MIIHEZSHE) 1
601 9 | 15684342021 £ Al(55X60X40) 1
601 9 | 15684342021 £ Al(55X60X40) 2
601 10 [V7211031055 OE(G) G55 1
601 10 [V7211031055 OE(G) G55 2
601 11 (17995010110 el e 50X55X5 1
601 11 (17995010110 el e 50X55X5 2
601 | 12 [17994360221 EETNVERER 1
601 13 (17131049210 SASE M 1
601 15 (19021024300 S 2 (530) 1
601 16 | 15184322500 22 ASSY 1
601 18 V7801000004 Sd N(FZLHHOIH) R1/4 4
601 22 117995010220 = (PT 1/2) 1
601 23 | V2173610065 L2EFUAEEEF(S) M10X65 1
601 24 | V2113606040 F2=E(S) M6X40 1
601 25 | V2113606050 S22 = E(S) M6X50 3
601 26 | 17995050090 £ Al(50X55X40) 1
601 | 27 [Vv7211031050 02 (G) 1
601 28 | 16195500060 el e 1
NOTE

- 187 -




FIG 602 LIFT ARM

T495NCEU1

==
Year/Month

2022-12

) 20

T483-K-602

NOTE

- 188 -




==
Year/Month
FIG 602 LIFT ARM car/on
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
602 1 17995020010M gt 1
602 1 17995020011M gt 1
602 2 [17995020021M J#HICIEE) 1
602 3 | 17995020030 Sk, 1
602 4 (V2173608016 L2EFUAEEEF(S) M8X16 1
602 5 [17995020200M 2 ZEXE 1
602 6 |17995020200M 2 ZEXE 1
602 9 | V7041400480 CEEZFH(FE) 48 2
NOTE

- 189 -




FIG 603 CYLINDER

T495NCEU1

==
Year/Month

2022-12

T483-K-603

NOTE

-190 -




==
FIG 603 CYLINDER Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
603 1 17995032300 2 8l 4 COMP 1
603 2 | V7201124014 Og(P) P14 1
603 3 | 17995030030 o-g 2
603 4 (17995030040 el 2
603 5 [17995030050M = Ul A E(90) 1
603 6 |17995031000 oA E 25 ASSY 1
603 6 |17995030061M IaeE 2 1
603 | 6-01 | 17995030061M IaeE 2 1
603 | 6-02 | 17995030070 S Al 1
603 8 | V2024612050 LEFUEE(OD) M12X50 3
603 9 | V4011600120 ALE A M12 3
603 14 V2173608016 L2EFUAEEEF(S) M8X16 1
603 15 [17995031500 7 & 8 COMP 1
603 17 | 15640040001 S EZZZE ASSY 1
603 19 (V7201124022 OE(P) P22 1
603 | 20 |V7201124016 OE(P) P16 1
603 | 21 |V3042600100 L2EFAHEES2SE M10 1
603 | 22 |V1112606040 A XS 2LEAL M6X40 1
603 | 23 |Vv4011600060 ALE2LA M6 1
603 | 24 |15605070070 LE(=Z/elE) 1
603 | 25 |14525070130 MEIE(=ZR2lH) 1
NOTE

-191 -




s g
FIG 604 POSITION LINK Year/Month

T495NCEU1 2022-12
I\\ ."l = J/"'/.
\"‘~ ~ ._J. /'/-/./
EIG. 606-03D o w5 il
120 -
18 1045
€ " |
S
w\\\ _
-
Ly f//x
.“"‘_' \\\‘
2\ 7)./
CEIG. 606-0D
T483-K-604
NOTE

-192 -




==
Year/Month
FIG 604 POSITION LINK caro
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
604 5 | 17995040011 Zdidl ACcoMP 1
604 6 | V2013608050 L2EFUAEEES) M8X50 1
604 7 |V3043600080 L2EFAHEES2SE M8 3
604 10 |V7081400060 EgEHEE 6 5
604 11 (17995041100 2 3 (W E)comp 1
604 12 [ 17995040121 AE 1
604 13 [ 17995040130 2= 2
604 14 17995041400 2" 3)compP 1
604 15 [ 17995040150 g3 ZE) 1
604 16 | 17995040160 () 1
604 17 [ 17995040170 E4M 1
604 18 [ 17995040131 2= 1
NOTE

-193 -




FIG 605 CONTROL VALVE

T495NCEU1

==
Year/Month

2022-12

2

T483-K-605

NOTE

194 -




==
FIG 605 CONTROL VALVE Year/Month
2022-12

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

605 1 17995050100 HeolAEZE W= 1

605 1 17995050101 eE /N AHEE 1

605 2 | 17680070000 gl ZWEASSY 1

605 3 | 17995050030 2 IH0lE 1

605 4 (V2173608045 L2EFUAEEEF(S) M8X45 3

605 5 16735304100 A B (L2 E,90) 2

605 6 | 16735050601 Lol = (&2 d) 1

605 6 | 17995050063 ool = (&2 d) 1

605 8 | V2173608012 L2EFUAEEEF(S) M8X12 2

NOTE

-195 -




FIG 606

T495NCEU1

DRAFT LINK

==
Year/Month

2022-12

T483-K-606

NOTE

- 196 -




==
FIG 606 DRAFT LINK Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
606 | 1 [17995040150 EETEEEEES)) 1
606 2 | V7201019009 Og(P) P9 1
606 3 | 17995041200 MIZEEHdZEE)COMP 1
606 4 (V7201024016 OE(P) P16 1
606 5 | 17995060050 & =3(B)COMP 2
606 7 | V7081400060 EglEHEE 6 6
606 9 17995061300 2 (A 2 & 3/LH)coMP 1
606 10 |[V7081400090 EglEHEE 9 1
606 11 [ 17995060061 g3 2
606 12 (17995060120 AL /) 1
606 13 V5801404018 A 4X18 1
606 14 16735061400 S E(A) 1
606 15 [ 17995060150 ATE 1
606 16 | 17995060160 2 3A 1
606 18 [17995061800 & =3(B)COMP 1
606 19 |V3043600080 L2EFAHEES2S M8 3
606 | 20 |V7081400080 EglEHEE 8 2

NOTE

-197 -




FIG 607

T495NCEU1

POSITION & DRAFT LEVER (1)

==
Year/Month

2022-12

[l 1
Ok wWwHN=

NOTE

- 198 -




==
FIG 607 POSITION & DRAFT LEVER (1) Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607 1 13877092100 dHAME, EXNE/IEHEE 1
607 | 1-01 | 14527092110 NZE D=16 1
607 | 1-02 | V7081400150 EglEHEE 15 2
607 | 1-03 | 13877092200GB diti COMP Z X & 1
607 | 1-04 | 14527092120 £ AlLLIOI E/16X18X27 2
607 | 1-05 | 14527092251 Z el(AH 0l &) 1
607 | 1-06 | 13877092300GB diti COMP , ECHEE 1
607 2 | V2183608020 L2EFUAEEES(SP) M8X20 2
607 3 | 16606742301 A2 Xl(el 0l E)ASSY 1
607 4 (V1222604025 & XS I &2 LEAKSP) M4X25 2
607 5 | V7081400080 EglEHEE 8 2
607 6 | 14527090020 &, A 1
607 7 19997090010 25, A9 D=6 1
607 8 | V4111600060 oot M6 2
607 9 | Vv5001920020 =g 2X20 2
607 11 [ 14525070121 ZdO0IE(EZRA) 19X6T 1
607 12 [ 14525070141 ZdO0IEEHEE) 19X6T 1
607 13 V3043600100 L2EFAHEES2S M10 4
607 14 (17995070140 =dl0lE(C) 3.2T 1
607 15 [ 17995070150 JNDAR=3= H14X108.9 1
607 16 |Vv4011600100 ALE2LA M10 2
607 17 [ 17995070170 =dl 0l E(D) 3.2T 1
607 18 [17995070180 AE 1
607 19 (V7081400120 EglEHEE 12 1
607 | 20 |17995070200 =dl0IE(A) 3.2T 2
607 | 21 |17995070211 OF & 2H(L) 3
607 | 21 |13835070210 OF & 2H(A) 3
607 | 22 |14525070221 2 (& X & 2l bB)comp 1
607 | 23 |14525070230 2'COMP(ECHE E diH) 1
607 | 24 |17995070241 OrZ CH(CH) 21X40X2T 1
607 | 24 |13835070220 OrZ CH(CH) 1
607 | 25 |V4111600060 HetM M6 2
607 | 27 |21306010180 oll o1 E1(6) 2
607 | 28 |V7081400080 EglEHEE 8 2
607 | 29 |V4111600100 HetAM M10 2
607 | 34 |17995070340 AX=2E 1
607 | 39 |13877553400 E=&0l, ZX&dIH 1
607 | 40 |V1122605012 SIS EAIZZ2LEAL M5X12 2
607 | 41 |19997090210 HOEZANEZEE 1
607 | 42 |V3002600060 FEAHEES13 M6 2
607 | 43 |13877553500 E=&0l, EcHZE diH 1
NOTE

- 199 -




k=
POSITION & DRAFT LEVER (2)[SAP JbA 97|] Year/Month
FIG 607-2 Ol A A4 & &
T495NCEU1 202212
o

NOTE

- 200 -




==
FIG 607-2 POSITION & DRAFT LEVER (2)[SAP IR LI|  vearMontn
Ol Af 44 2 8t
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607-2] 1 [13871120090 0, AL XA 1
607-2| 3 |[15602870024 £ Al(16X24X15) 2
607-2| 5 (36212110030 HAE 2 2M 1
607-2| 6 [V7041400160 CEEZFH(FE) 1
607-2| 7 [V5001925020 2l 2
607-2| 8 (V4111600080 HetAM 2
607-2| 10 (14322420010 2l 2
607-2| 12 (V2173612035 L2EFUAEEEF(S) M12X35 2
607-2| 13 |[14525070400GB 23 COMP , 2R ZXIHE 1
607-2| 14 |[19955070500GB 2t CoMP , 2/ & ZX|H& 1
607-2| 15 (15602870024 £ Al(16X24X15) 2
607-2| 16 (36212110030 HAE 2 24M 1
607-2| 17 (V7041400160 CEEZH(FE) 16 1
NOTE

-201 -




==
FIG 608 EXTERIOR HYD.VALVE Year/Month

2022-12

T495NCEU1

1-03

T533-E-608 | . :'-"-Z = 3\

NOTE

- 202 -




==
FIG 608 EXTERIOR HYD.VALVE Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
608 1 15157093100 dHAE, 2R 1
608 | 1-01 | 14527092110 NZE 1
608 | 1-02 | V7081400150 EglEHEE 15 2
608 | 1-03 | 14527093201GB ditH &2 E R S/A 1
608 | 1-04 | 14527092120 £ AlLLIOI E/16X18X27 2
608 | 1-05 | 14527093301GB diH e 2= eB 1
608 | 1-06 | 14527092251 Z (A0l A) 1
608 7 | V2183608020 L2EFUAEEES(SP) M8X20 2
608 9 | 17995080091 ATE(FA) 2
608 10 | 14322420040 Z=&0l(B) 2
608 16 17975163000 Z E (2t @hAssY 1
608 17 16745080170 dAXE 2
608 19 (16995152360 HEE(1/2.&) PT1/2 4
608 | 20 |17995080201 =LI2(172) 2
608 | 24 |Vv4011600100 ALE2A M10 2
608 | 26 |V3043600100 L2EFAHEES2S M10 2
608 | 69 | 15157095201 SEXE, AR R /B 1
608 | 70 |14527095101 SEXE, AREFA/A 1
608 | 71 | 17995080091 ATE(ED) 2
608 | 89 |16735080892 AHEZEE(155) 2
608 | 93 | 17995080931 7 LI 2(1/2,60) 2
608 | 94 |13875082000 2NE R Y S (4P) SUB ASSY 1
608 | 95 | 19965080962 2 F R YE(SPRING) 1
608 | 96 | 17335080941 2| £ R 2 Y B (FLOATING/2D) 1
608 | 97 |14525080971M HHERERE) 1
NOTE

- 203 -




FIG 609

T495NCEU1

HYDRAULIC PIPE

==
Year/Month

2022-12

NOTE

- 204 -




==
FIG 609 HYDRAULIC PIPE Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
609 1 13875103100 Jl 01 & Z(13X7.2CC) ASSY 1
609 1 13875302100 Jl 0 & Z(13X8CC) ASSY 1
609 2 | 14045030060 2dETm2 1
609 3 | V2183608040 L2EFUAEEES(SP) M8X40 1
609 4 (V2013608170 LEFUHEEES) M8X170 2
609 5 | V4111600080 HetAM M8 4
609 6 |Vv4011600080 ALE LA M8 3
609 7 | 13875152600 S2I0lZ compP , EX 1
609 8 | V2173608055 L2EFUAEEEF(S) M8X55 2
609 9 | V7231020024 O&(s) S24 1
609 10 |[18015150031 S 2100 3
609 11 (18027090400 BHE S I 40 24 4
609 12 [ 13875152401GB S0l X comp , & 1
609 12 [ 13875152402GB S0l X comp , & 1
609 13 V2173608016 L2EFUAEEEF(S) M8X16 1
609 14 (13875102101GB 0l el IOl & comP , & 1
609 15 V2113606025 F24=E(S) M6X25 3
609 16 V7201124020 O (P) P20 1
609 17 [ 17975152001 Z B (S 2/43)ASSY 1
609 18 [13875152200 sgmolZcomp , EH N 1
609 19 (13875152301 1
609 19 (13875152302 S2IolZ covp ,EH = 1
609 | 20 |13875153100 Sci3l cCoMP , 2L EH 1
609 | 21 |V2183610025 L2EFUHEEES(SP) M10X25 2
609 | 22 |V2205408016 =AEEE M8X16 2
609 | 23 |V7211031030 O (G) G30 2
609 | 24 |V2183608020 L2EFUHEEES(SP) M8X20 2
609 | 25 |13875152100 S IOl = COMP , = 1
609 | 26 |V2173608016 L2EFUAEEEF(S) M8X16 1
609 | 27 |V7211031030 O (G) G30 1
609 | 28 |36313530021 HEEHR2E) 1
609 | 29 |35602010150 ZE=24A 1
609 | 30 |18027090500 gHE S H I 50 24 2
609 | 31 |V3042600080 L2EFAHEES2S M8 1
NOTE

- 205 -




==
FIG 610 JOYSTICK Year/Month

2022-12

T495NCEU1

THTAHSUG10

Forward

1-05
/

NOTE

- 206 -




==
FIG 610 JOYSTICK vear/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
610 0 13877753000 SHBE suB 1
610 1 13877752000 SHYEE X0 AE ASSY 1
610 | 1-01 | 13877752100 SHYE ASSY 1
610 | 1-02 | 13877752200 L 0IAE dlt ASsY 1
610 | 1-03 | 13877752300 L0l AE JH 0l = ASSY ,2(720) 1
610 | 1-04 | 13877752400 L0l AE JH 0l = ASSY ,0H(770) 1
610 | 1-05 | 13877752500 £ = ASSY 1
610 2 | 13805410050 7 LI 2(PF1/2-130) 1
610 3 | 19557753010 =0 E &, PF1/2 1
610 4 V2513408025 AHEEZEE2E 8X25 3
610 5 |V3802600080 SdXE0IsZLHE M8 3
610 7 | V2173608085 L2EFUAEEEF(S) M8X85 2
610 8 | V4111600080 HetAM M8 2
610 9 |14527103100GB ZOIAE B3 1
610 | 10 | 14527100010 181 (X 01 X EI/T483) 1
610 11 [ 15276040020 Ed 2E(@®) 3
610 12 | V2183608020 L2EFUHEEE S (SP) M8X20 2
610 13 [ 13865412101 SHIOI = COMP, P 1
610 14 (13875412201 SHIOIZ COMP, T 1
610 15 (13865102200 0l 1 IHOI & COMP , & 1
610 16 | 13875410081 Ot0l =Q1E 2 E (PF1/2) 2
610 17 [ 19557753010 =0 E &, PF1/2 4
610 18 (15165161130 T & (PF1/2,PF3/8) 1
610 19 (13875202300 = &S A(1550)ASSY 1
610 | 20 | 18715404700 2& 1
610 | 21 |V2173608016 L2EFUAEEEF(S) M8X16 1
610 | 22 |V2513408090 AHEEZEE2E 8X90 1
610 | 23 |Vv4011600080 ALEOLA M8 1
610 | 24 |V3042600080 L2EFAHEES2S M8 1
610 | 25 |V2013608090 LEFUHEEES) M8X90 2
610 | 26 |Vv4011600080 ALEOLA M8 1
610 | 27 |13875182000 PTO% EASSY 1
610 | 27 |17975182001 PTOZ EASSY 1
610 | 27-1 | 14725182100 PTO &S 1
610 | 27-2 | 16490110001 gl ZWEASSY 1
610 | 27-3 | 14725182210 sd0E 2L 1
610 | 28 |14135160010 =L 2, PF3/8 M22 2
610 | 29 |37681850141 NEERES)) 1
610 | 30 |14525180361 = &S A (690)ASSY 1
610 | 31 |17971850140 HEE&E A, PF1/4) 1
610 | 32 |13865202200 = &S A (450)ASSY 1
610 | 33 |V2193606016 2= E(SPL) M6X16 4
610 | 34 |17685161810GB =dl 0l E#&) 2
610 | 35 [14526300530 Ol &0l E{(=0lAE) 2
NOTE

- 207 -




==
FIG 612 HITCH & 3-POINT LINK Year/Month
T495NCEU1 2022-12
107 Forward
66,

T T T 1
81, 82, 85, 86, 88, 89, 90, 91

T553-E-612

NOTE

- 208 -




==
FIG 612 HITCH & 3-POINT LINK Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 1 15535202001GB A EZH B3], COMP 1
612 1 15535202002GB A EZH B3], COMP 1
612 1 15535202003GB A EZH B3], COMP 1
612 1 15175202003GB ScialcompP , A& EZHt 1
612 2 | V2013616035 LEFUHEEES) M16X35 2
612 3 | Vv4011600160 ALEOLA M16 4
612 10 [V2013616035 LEFUHEEES) M16X35 3
612 11 | Vv4011600160 ALE2LA M16 5
612 12 | V2513416035 AHEEZEE2E M16X35 4
612 13 V3043600160 L2EFAHEES2S M16 4
612 14 [(16735222102GB & = COmMP 1
612 15 |[15185222000GB S 2! COMP 1
612 | 17 [14525254100G6B | EeH3/(5)COMP 1
612 | 18 [14525254100GB | 223/ (5)COMP 1
612 19 (V2173612030 L2EFUAEEEF(S) M12X30 8
612 | 22 |15685252204 Zl(L) COMP 1
612 | 23 | 15685252801 £l (R) COMP 1
612 | 24 |V2013614040 LEFUHEEES) M14X40 6
612 | 27 |Vv4011600140 ALE2LA M14 6
612 | 28 |15645250010 £1(19X122) 1
612 | 29 |15645220020 £1(19X95) 1
612 | 30 | 14445140051 ofl o1 £1(19) 3
612 | 31 | 15645250010 £1(19X122) 1
612 | 38 |16505245501GB = & JASSY 1
612 | 38 |16505245502GB &= & 3 ASSY 1
612 |38-01| 16505245510 & 2 = COMP(RH) 1
612 |38-02| 16505245520 & 2 = COMP(LH) 1
612 |38-03| 14555140251 BEHZE XE(ESE) 1
612 |38-04| 16505245530 F2UHE 1
612 | 44 | 15645220011 £1(19X86) 1
612 | 45 14445140051 5il 01 & (19) 1
612 | 47 |14215020020 ! 2
612 | 57 |S0973063031 ZIASSY 1
612 | 58 |15252470010 FENR 1
612 | 65 |Vv4011600140 ALE LA M14 4
612 | 66 |V2013614035 LEFUHEE(ES) M14X35 4
612 | 68 |13605200012GB HHER E) 1
612 | 69 |V2183608016 L2EFUAEEES(SP) 4
612 | 80 |15155253000GB L EE 3(2)AsSsY 2
612 | 81 |15155253100 25 SUB, FR 2
612 | 82 |17705254200 2l X & 2
612 | 85 |15155253300 25 SUB,RR 2
612 | 86 | 15155253400 2l g20X59 2
612 | 88 |V5001940035 =g 4.0X35 2
612 | 89 |15155253500 orol2E 2
NOTE

- 209 -




==
FIG 612 HITCH & 3-POINT LINK Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 | 90 |V4111600220 HetAM M22 2
612 | 91 |V3343600220 L2EFAHEII=2S M22 2
612 | 95 |15645220020 £1(19X95) 2
612 | 96 | 14445140051 ofl o 21(19) 2
612 | 97 |V4111600200 HetAM M20 2
612 | 98 |17995220990 JH0lE N2 1
612 | 99 |15685100020GB A T E(HC067) 1
612 | 100 | 13252470010GB C 24} LINK 1
612 | 100 | 15182470010GB C ZH}LINK 1
612 | 101 | 13602470020GB olXIg3 1
612 | 102 | 15189240160 LI 2 E(M16) M16 2
612 | 104 | V2003616070 FEA=SEES) M16X70 2
612 | 105 | 13252472010 cZgh e 1
612 | 106 | S2169908420 ofl O £1(28) M8X16 1
612 | 107 | 17995200021 £ (19X76) 2
612 | 108 | 14445140051 oll o1 £1(19) 2
612 | 109 | 19955201600 Z 2H(19X36X17) 2
NOTE

-210 -




FIG 613

T495NCEU1

LOWER LINK & LIFT ROD

==
Year/Month

2022-12

T5563-E-613

NOTE

-211 -




==
FIG 613 LOWER LINK & LIFT ROD Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
613 1 15175262200GB £ 2 JASSY(RH) 1
613 | 1-01 | 15175262210 ot & = SUB, RH/IFR 1
613 | 1-02 | 15175262220 ot£ & = SUB, RH/RR 1
613 | 1-04 | 15155262330 o AZY 1
613 | 1-05 | 15155262340 2l ,22X56 1
613 | 1-06 | V4111600220 HetAM M22 1
613 | 1-07 | V5001940035 =g 4.0X35 1
613 2 | 15175262300GB Z { @ JASSY(LH) 1
613 | 2-01 | 15175262310 ot & = SUB, LH/FR 1
613 | 2-02 | 15175262320 ot£ & = SUB, LH/RR 1
613 | 2-04 | 15155262330 oI AZY 1
613 | 2-05 | 15155262340 2l 22X56 1
613 | 2-06 | V4111600220 HetAM M22 1
613 | 2-07 | V5001940035 =g 4.0X35 1
613 3 | 12185243000GB 2l ZE Z EASSY(LH) 1
613 | 70 |15175244000GB 2l ZE & 3 ASSYRH 1
613 |70-01| 15155244100 2l Z E SuB, UPR 1
613 |70-02| 15155244200 sclB 28 1
613 |70-03| 15155244300 s gt 1
613 |70-04| 15175244400 2/ Z E suB, LOW 1
613 |70-05| V7601500000 el A LIS (A-M6F) 1
613 | 71 | 15175250010 2l 22X63 2
613 | 72 |S2169908420 ofl O £1(28) 2
613 | 73 |V4111600220 HetAM M22 2
613 | 74 | 16735240060 A X2 (45) 2
613 | 75 | 16735243500 gl 2
NOTE

-212 -




7. NNEGIE/IH B! PART NO. T7

FIG 701 BONNET FRAME

FIG 702A BONNET (1)

FIG 702B BONNET (2)

FIG 703 EXTENSION COVER

FIG 704B LEVER COVER & STEP-Non CAB
FIG 705 FRONT & REAR MOUNTING

FIG 706 SEAT & MAT

FIG 710B FRAME&2POLES ROPS-Non CAB
FIG 713B SUB FENDER&COVER-Non CAB
FIG 714B MIRROR&WORKING LAMP-Non CAB
FIG 718 CABIN INTERIOR

-213 -

214
216
218
220
222
224
226
228
230
232
234



FIG 701

T495NCEU1

BONNET FRAME

==
Year/Month

2022-12

NOTE

- 214 -




==
FIG 701 BONNET FRAME Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 1 14136011300GB = E(&3/G) COMP 1
701 | 2 [11106024210 = C AH0I(B) 1
701 3 | V2183608020 L2EFUAEEES(SP) M8X20 2
701 4 (11106024100 AHIOI(= & A) COMP 1
701 5 |V2323606020 A UAEFLUEE(SP) M6X20 1
701 6 | V4111600060 HetAM M6 1
701 7 | V3013600060 FEAHERES23 M6 2
701 8 11066024300 = & COMP, OPEN 1
701 9 | V4111600060 HetM M6 1
701 10 |Vv5001925020 gl 1
701 11 [13871613400GB Sda, 5= 1
701 12 | V2183606016 L2EFUEEES(SP) M6X16 2
701 13 | EAO0005847A DPF REGEN 2! E Z 24(EA00005847B) 1
701 14 | V2123606030 F2=E(SP) M6X30 4
701 15 (13831811100GB aAd 2|0l MZ2E 1
701 | 16A | 13831811200GB Kl K| CH 1
701 17 | V2183608020 L2EFUHEEE S (SP) M8X20 2
701 18 |V2183608025 L2EFUHEEES(SP) M8X25 1
701 19 V2173610055 L2EFUAEEEF(S) M10X55 2
701 20 | V3043600100 L2EFAHEES2S M10 2
701 21 | V2183610025 L2EFUAEEES(SP) M10X25 2
701 22 | V2173608025 L2EFUAEEEF(S) M8X25 2
701 23 | V2513408025 AHEEZEE2E M8X25 2
701 24 | v4011600080 ALE2LA M8 2
701 25 [V3042600080 L2EFAHEES2S M8 2
701 26 | 13266212003 = 1
701 27 V2113606012 F2=E(S) M6X12 1
701 28 |VvV2183608020 L2EFUAESEE S (SP) M8X20 2
701 29 11106020010 oI & A T 2(40) 1
701 30 |13831811300 A HIOIA 2
701 31 | V4111600060 HetM M6 2
701 32 | V2113606040 F2=E(S) M6X40 2
701 33 |13876202800GB Zd0lE compP, =UH E &KX 1
701 34 |V2513410025 AHEEZEE2E 3
701 34 |V2514410025 AHEEZEE2E 3
701 35 |V4111600100 HetAM M10 3
701 36 |V4011600100 ALE2LA M10 3
701 37 V3013600100 FEAHEES23 M10 3
701 38 |13801712100GB ABHE COMP 1
NOTE

-215 -




S/
FIG 702A BONNET (1) Year/Month
T495NCEU1 202212

NOTE

-216 -




==
FIG 702A BONNET (1) Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702A | 1 14136206800 HH comp , ZHEE 1
702A | 1 14136206801 HH comp , ZHEE 1
702A | 2 19959010010 A== 1
702A | 2 19959010011 A== 1
702A| 2 17136010100 A= ASSY , 2 E 1
702A( 3 [V3802600060 SHIE0ISUHE M6 8
702A| 4 | V4111600060 HetAM M6 2
702A | 5 14136203900 2l=dl0lH ,sHEE 1
702A| 6 |V2193606020 2= E(SPL) M6X20 4
702A | 7 | 14136206400 dxsS g, o 1
702A | 8 |14136206700 dEXsS 28,2 1
702A | 9 |V2193606020 2= E(SPL) M6X20 4
702A | 10 |17406203010GB ZdI0IE |, &/A01E 6
702A | 10 |17406203011GB ZdI0IE |, &/A01E 6
702A | 10 |17406203010GB ZdI0IE |, &/A01E 6
702A | 11 | 37371720090 Ol elotLl A 2 & Z(ot) 4
702A| 12 |14136207100GB Z4 & comp , M/=E 1
702A | 13 | V2123606016 F2=E(SP) M6X16 10
702A | 14 |14136202500GB (=& E)cowmpP 1
702A | 15 |14136202600GB Scial comp, 1€ 1
702A| 16 |14136017301GB Sci2(&8/= &) CcoOmMP 1
702A | 17 |V2183608020 L2EFUEEES(SP) M8X20 2
702A | 18 |V2183608025 L2EFUAEEES(SP) M8X25 12
702A | 19 | 15991040050 Z 2H(08X12X08) 2
702A [ 20 |[V3802600060 SHIE0ISUHE M6 2
702A | 21 |V4111600060 HetAM M6 2
NOTE

-217 -




FIG 702B

T495NCEU1

BONNET (2)

==
Year/Month

2022-12

NOTE

-218 -




==
FIG 702B BONNET (2) Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702B| 1 14136206201SR AHOI &= I € (%) COMP 1
702B| 2 |14136206501SR AHOI &= I € (%) COMP 1
702B| 3 |14136206300GB (& 1
702B| 4 |14136206600GB JdE(®) 1
702B| 5 |14136207400 &S ASsy , & 1
702B| 6 |14136207700 HAHS ASSY, 2 1
702B| 7 | 14446010150 U E 2+ AKHBX14X3) 12
702B| 8 |Vv3501600060 A0 HE 12
702B| 9 |37371720090 Ol elotLl A 2 & Z(ot) 2
702B| 10 |V3802600060 SHIE0ISHHE 6
702B| 11 | 13876200080 2I=dIOIE , AIOIE 2
702B| 12 |14136207200GB Sdi, =/1RE 2
702B| 13 |V2123606016 F2=E(SP) M6X16 4
702B| 14 |14186208500GB Sdi2l, ohHE=E 2
702B| 15 |V2123606016 F2=E(SP) M6X16 8
702B| 16 |14186208700GB Sdi, s/HE=E 2
702B| 17 |V2173608016 L2EFUAEEEF(S) M8X16 4
702B| 18 |14186208600 ol&dolH, HE 1
702B| 19 |V2173608020 L2EFUAEEEF(S) M8X20 2
702B | 20 [14136206900 ERNEREEEE) 1
NOTE

-219 -




FIG 703

T495NCEU1

EXTENSION COVER

==
Year/Month

2022-12

e e e s e

TETATAGe 4700

NOTE

-220 -




==
FIG 703 EXTENSION COVER Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
703 | 1 |14186015500 ol=cl0lE, == 1
703 2 | 14137022201 NAATE SE 2
703 3 | 13876054700GB Z4 & comp, = E SIX 1
703 4 (V2183608020 L2EFUAEEES(SP) M8X20 6
703 5 |V3802600080 SdXE0ISLHE 4
703 6 |14136206100SR = E cowmpP 1
703 | 7B |15306208101SR SCE COMP , &/ E 1
703 8 35605033020 oI EE LA 16
703 9 | 37371720090 Ol elotLl A 2 & Z(ot) 4
703 10 |V3802600060 SdXE0ISZLHE 10
703 11 | 14186208400GB S, 4/HE=E 2
703 12 | V2183608012 L2EFUHEEES(SP) M8X12 2
703 | 13B | 15306208200SR A= CE CoOmP, & 1
703 | 14B | 15306208300SR HE¥=EComP, ® 1
703 15 (13016202060 =C H 1
703 16 | V4111600080 HetAM M8 1
703 17 | V5001925020 gl 1
703 18 |13876202800GB Zd0lE compP, =UH E &KX 1
NOTE

-221 -




FIG 704B

T495NCEU1

LEVER COVER & STEP-Non CAB

==
Year/Month

2022-12

NOTE

- 222 -




/2
FIG 704B LEVER COVER & STEP-Non CAB vear/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
704B 1 14527095400 dlt HH suB 1
704B | 1-01 | 14527095411 AH,dIH 1
704B | 1-01 | 14527095412 AH,dIH 1
704B | 1-02 | 14527095501 ZdI0IE & 1
704B | 1-03 | 14526092010 ZdI0IE 1
704B | 1-04 | 15186070020 = E (&= B/M08X31) 1
704B | 1-05 | V5001920020 = 1
704B | 1-06 | 14527095421 et X & 1
704B | 1-06 | 14527095422 et X & 1
704B 3 [ V1227006020 & XS HHI & 2LEAKSP) M6X20 2
704B 4 14526062601SR A 8! COMP , LH 2
704B 4 14526062601GB A El(LH)COMP 2
704B 4 14526062601GB A El(LH)COMP 1
704B 5 [V2173610065 LAESUZEEF(S) 6
704B 5 [Vv2183610060 LAESLUZEEES(SP) M10X60 3
704B 6 |[V2103606020 =LA ZE(P) 2
704B 7 14527071640 EX(ANEH) 2
704B 8 14527071650 HHE =) 2
704B 9 14526040030 2| 8l SET(96/=) 8
704B| 10 |[16991160011 MM ERE= 1
704B| 11 |14526062700SR A 8! COMP, RH 1
704B| 11 |14526062700GB A El(RH)COMP 1
704B| 12 |14527071650 HHE =) 1
704B| 17 |14526040030 2| 8l SET(P6/=) 1
704B| 18 |14526040030 2| 8l SET(96/=) 4
704B| 26 |10556082120NG Z=0,8B 1
704B| 27 |[11616510210 B, 12(25) 1
704B| 28 |V1122605012 WPNE=FSUNESIIN YN 2
NOTE

-223 -




FIG 705

T495NCEU1

FRONT & REAR MOUNTING

==
Year/Month

2022-12

NOTE

- 224 -




==
FIG 705 FRONT & REAR MOUNTING Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
705 1 15536252201GB 028 Zelil 2! COMP(FR/LH) 1
705 2 | 13866252300GB Sci3l comp , &//0t2E 1
705 3 | V2013616035 LEFUHEEES) M16X35 2
705 4 (V4011600160 ALEOA M16 6
705 5 | 14526250011 O0t2 8 10 S COMP(& £55) 2
705 6 | V2183610020 L2EFUAEEES(SP) M10X20 4
705 7 | V2034616070 FLA=E(Ite) M16X70 2
705 8 |Vv4011600160 ALE2LA M16 2
705 9 |15966250030GB = dl 0l E(85X6T) 1
705 9 |17136250030GB =ZdI0lE , 80X6T 2
705 | 10 |17686250032GB =dI0IE 2
705 | 11 |V3043600160 L2EFAHEES2S M16 4
705 | 12 |14526265401GB 02 g =2l 2!COMP(RR/LH) 1
705 | 13 |14526265501GB 02 g Zcil 2!COMP(RR/RH) 1
705 | 14 15966250010 el=dllolH 2
705 | 15 |V2183612020 L2EFUEEES(SP) M12X20 4
705 | 16 |Vv4011600120 ALE2LA M12 2
705 | 17 |V2014612075 LEFUHEEES) M12X75 2
705 | 18 |V3043600120 L2EFAHEES2S M12 2
705 | 19 |V2173612030 L2EFUAEEEF(S) M12X30 8
705 | 20 |V2513416035 AHEEZEE2E M16X35 4
705 | 20 |V2513616035 AHEEZEE2E 2
NOTE

- 225 -




FIG 706

T495NCEU1

SEAT & MAT

==
Year/Month

2022-12

THARL- 08

NOTE

- 226 -




==
FIG 706 SEAT & MAT Year/onth
2022-12

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

706 3 | 16736300010 EX(=2/elE) 1

706 4 (16606070031 2(9) 2

706 9 14326510210 D22 (20) 2

706 10 (12146112000 Al E ASSY 1

706 11 | V2183608020 L2EFUHEEE S (SP) M8X20 4

706 | 16A | 14537071112 HE 1

NOTE

- 227 -




FIG 710B

T495NCEU1

FRAME&2POLES ROPS-Non CAB

==
Year/Month

2022-12

5

T T

6, 7, 8, 9, 10,11

NOTE

- 228 -




==
FIG 710B FRAME&2POLES ROPS-Non CAB Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
710B| 1 13847012100GB T4 & COMP, ROPS 1
710B| 1 13847012101GB T4 & COMP, ROPS 1
710B| 2 |V2014612030 L2EFUEEES) 8
710B| 3 |V4117600120 HetAM 8
710B| 4 |Vv4011600120 ALE2LA 8
710B| 5 |14537078100 ROPS M B2 1
710B| 6 |14537078200GB I &g, &/ROPS 1
710B| 7 |14537078300GB T X e, S /ROPS 1
710B| 8 |14537078400GB I X e ROPS 1
710B| 9 |Vv3013600080 FELHEES2E 2
710B| 10 |15186070020 = E (% E/M08X31) 2
710B| 11 | 16997078400 ZIASSY 4
710B| 60 |18017015501GB B3l CcCoOMP , HiS & 1
710B| 61 |13607010012GB g2t SdI0IE 1
710B | 62 |14887024000 B1S EH & TASSY 1
710B | 63 |V2183608020 L2EE2AZSEES(SP) 2
710B | 64 |14256210040 OtLIAS & X (9) 1
710B| 65 |V2183608025 L2EF2AZSESS(SP) 2
710B| 66 |Vv4011600080 ALE2LA 2
710B | 67 |V3042600080 L2EFAHEES2S 2
710B| 80 |14537022311 et A, Z & E/GHNON 5t 1
710B | 81 |14537022321 2= dI0lE, =& E/NON 1
710B| 82 |15817401130 AZ Ml E(13X17X02) 1
710B | 83 |14527042500 dtAHEXE 1
710B | 87 |V2193606012 F24 =S E(SPL) M6X16 1
710B| 89 |14537022311 JdetA X & E/GHNON 5t 1
710B| 90 |14537022321 2= dI0lE, Z& E/NON 1
710B| 91 |15817401130 AZ Ml E(13X17X02) 1
710B | 92 | 14527042500 dtAHEXE 1
710B| 96 |V2193606012 2= E(SPL) M6X16 1
NOTE

- 229 -




FIG 713B

T495NCEU1

SUB FENDER&COVER-Non CAB

==
Year/Month

2022-12

NOTE

- 230 -




==
FIG 713B SUB FENDER&COVER-Non CAB Year/Montn
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
713B| 2 |14527063101SR NEJHXZE/LH 1
713B| 4 | 14527023300 2 &F Xl Al S(REAR)ASSY 1
713B | 4-01 | 15646542130 HEEZ, 12v21W) 1
713B| 5 |13367023400 A SE X ASSY 1
713B| 6 |14527061120 Zd0lE, &= 2
713B| 8 |V1202606012 & S EHI A2 LEAKP) M6X12 4
713B| 9 |14527061771 HH, & Z/LH T=2 1
713B| 10 |V2193606012 2= E(SPL) M6X12 2
713B| 12 |14527063201SR NEJHXZE/RH 1
713B| 14 | 14527023300 2t af Xl Al S(REAR)ASSY 1
713B | 14-01| 15646542130 HEEZ, 12v21W) 1
713B| 15 |13367023400 A SE X ASSY 1
713B| 16 | 14527061120 Zd0lE, &= 2
713B| 18 |V1202606012 & S EHI A Z2LEAKP) M6X12 4
713B| 19 |14527061781 HH, & Z/RH T=2 1
713B| 20 |V2193606012 2= E(SPL) M6X12 2
713B| 21 |V2193606020 2= E(SPL) M6X20 8
713B| 22 16997013020 SFM(E/NHH) 6
713B| 23 |V4011600060 ALE2LA M6 6
713B| 24 |V3013600060 FEAHERES23 M6 6
713B| 25 |19156460020 Sd AR HMAARAX 2
713B| 27 |14527063311 B ALRAX 1
NOTE

-231-




==

FIG 714B MIRROR&WORKING LAMP-Non CAB Year/Month
T495NCEU1 2022-12
NOTE

- 232 -




==
Year/Month
FIG 714B MIRROR&WORKING LAMP-Non CAB car/Mon
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
714B| 2 |14537062111GB 0lced 280l ,LH/NON 1
714B| 6 |14537062311GB 0lcd AHI0l ,RH/NON 1
714B| 8 |15186313000 0l ¢ASSY 2
714B| 9 |V4111600100 HetAM M10 4
714B| 10 |V3013600100 FEAHERES23 M10 2
714B| 11 |V3402700100 FAAHUHE M10 2
714B| 12 | 14046210300 2% 2
714B| 14 |Vv4011600100 ALE2LA M10 2
714B| 43 | 15276040020 Ed 2E(@®) 8
714B| 45 | 14536549100 (R 2)ASSY 1
714B| 45 |19021910500 2 & I ASSY 1
NOTE

- 233 -




s g
FIG 718 CABIN INTERIOR Year/Month

T495NCEU1 2022-12

AMLTIE

NOTE

- 234 -




==
Year/Month
FIG718 CABIN INTERIOR car/Mon
202212

T495NCEU1

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

718 9 | 17686040020 2l 8l SET(S &) 2

718 | 10 |[14527012690 IZHOIE(EZN) 1

718 11 [19997071611GB ZdI0lE, HH 1

718 12 | V2183608016 L2EFUAEEES(SP) M8X16 4

718 13 [19997071650GB Zd0IEA, AY 1

NOTE

- 235 -




8. 8 & PART NO. T8

FIG 801 BATTERY MOUNTING 237
FIG 802 HARNESS LAMP 239
FIG 803 INSTRUMENT PANEL 241
FIG 804 ELECTRIC SYSTEM (1) 243
FIG 805B ELECTRIC SYSTEM (2)-Non CAB 245

FIG 806 ELECTRIC SYSTEM (3) 247

- 236 -



==

Year/Month

2022-12

BATTERY MOUNTING

FIG 801

T495NCEU1

TTERY[-H)

]
=4
@
i
o
W
2
&

NOTE

- 237 -



==
Year/Month
FIG 801 BATTERY MOUNTING car/Mon
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
801 1 11101032400 AZX, WO Se lj 1
801 2 |13871811500GB Scial, iy el 1 1
801 2 |13951811500GB Sl ol E‘l cl 1 1
801 3 | V2183608020 LEFUEE %(SP) M8X20 2
801 4 (11076502000 A0l 2 (BH H 2l)ASSY 1
801 5 |V3042600080 LEFAHELES2E M8 1
801 6 |Vv4011600080 ALE LA M8 1
801 7 16996503100 SPNR 1
801 7 | 13836503000 SPNR 1
801 8 | V2183606020 L2EFUAESEE S (SP) M6X20 1
801 9 14216000522 BH & 21 (12V80AH)ASSY 1
801 | 10 |11106684300 BFLI A (& XI)ASSY 1
801 11 (12120028430 A, BHE 1
801 12 | V1112605030 A XS 2LEAL 4
NOTE

- 238 -




FIG 802

T495NCEU1

HARNESS LAMP

==
Year/Month

2022-12

NOTE

- 239 -




==
FIG 802 HARNESS LAMP Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
802 1 14136686001 otLIA , & X 1
NOTE

- 240 -




S/
FIG 803 INSTRUMENT PANEL Year/Month

2022-12

T495NCEU1

|

T575/T495NC I

-—T575!T495NC

4\~

NOTE

- 241 -




==
Year/Month
FIG 803 INSTRUMENT PANEL car/Mo
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
803 1 11067078530 cte, £/9] 1
803 3 | 13876602102 e, olet 1
803 3 | 13876602103 e, olet 1
803 4 (V1222604012 & XS I &2 LEAKSP) 4
803 5 | 14527078701 AR XAE I 1
803 6 |13746462600 AP Xl ASSY, 45 PTO 2E 1
803 7 | 13156642202 ZHl ARIX 1
803 8 | 14527078550 cHE,PTO 1
803 9 12516743300 A 21 X (PTO)ASSY 1
803 10 (20085312600 ObH A2 XI ASSY 2
803 11 [ 14537072501 B o EHB AR XIASSY 1
803 12 (11047078540 cHe, 2/Z 8l ARIX 1
803 13 [ 11056462400 A2 X ASSY,HAS 1
NOTE

- 242 -




==

FIG 804 ELECTRIC SYSTEM (1) Year/Month
2022-12

T495NCEU1

REAR HARNESS

&l ENGINE HARNESS

NOTE

- 243 -




==
Year/Month
FIG 804 ELECTRIC SYSTEM (1)
202212
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
804 1 13746300100 A E E2f ASSY 1
804 2 | V2193606020 2= E(SPL) M6X16 2
804 3 | 13606642401 = dl MSET 3p(2M 1
804 4 (V2123606016 F2 = E(SP) M6X16 1
804 5 (11616212900 5P Edl0l 1
804 6 | V2123606016 S22 =E(SP) M6X16 1
804 7 | 14326210061 SEUHEM12) 2
804 8 15186213200 A& 2Ol EARIX] ASSY 1
804 9 13836642100 A Ol A (7 X) ASSY 1
804 10 |V2123606020 F2=E(SP) M6X20 2
804 11 (11066683000 ofLI A ASSY, O 2! 1
804 11 [ 11066683001 ofLI A ASSY, Ml 1
804 12 | 16586652000 S ESEY 1
804 13 [ 18716642500 AR XI(F Al) SET 1
NOTE

- 244 -




==
Year/Month

FIG 805B ELECTRIC SYSTEM (2)-Non CAB
2022-12

T495NCEU1

L e —
| ST
77 '
[ [f =
| N
-_\\ ..~.\ .
| N\
]
gl
| H
| ltes,~ |
7 WITH LAMP/ |
"| STOP LAMP(RH)
4 o EXT. N
A7 8 &3y WITH LAMP/ |
7>} TURN INDICATOR “-.,,STOP%MP(LH)
7 B, ey S .
ARG ) ! ., || TRAILER COUPLER
% /\’ |} | f s p Vi i, | '.}
) AYD. LEVER(SVG, | TURN INDICATOR(RHNGg
- LAMP HARNESS(LH}/ ey 4.3

A

LEVEL CONTROL(UPRER) /{C-'ﬁ b i,
.:.: / y / " i’ IIII 7

LEVEL CONTROL(LOWE
Sl S L

56 47

r el .__ —ighy B - §. Ex werlJ 7 L 2 "_,
Provawvef |\ 7 ” (B% e / ;
f1 A e - _/I. e
- __/"’
BEVERSE HORS L
'I" . O

L
£

COMBINATION LAMP(RH) g R
.t L

ql | HARNESS(MAIN) .
g [ |1 |COMBINATION LawP(
R N

NOTE

- 245 -



==
FIG 805B ELECTRIC SYSTEM (2)-Non CAB Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
805B| 2 |11056683600 otLI A ASSY, 2l O 1
805B| 2 |11056683601 otLI A ASSY, 2l O 1
805B| 4 |14536683205 otLI A ASSY, & Z/LH 1
805B| 5 |13424020060 A 0l = E+OI(300) 5
805B| 6 |13764020030 A 0l = E+OI(140) 5
805B| 7 |14536683300 otLI A ASSY, & Z/RH 1
805B | 19 |13606562000 =S 2
805B | 47 |V1112605030 XS 2LEAL 2
805B | 56 |13267028202 EdlgcdHB A ASSY 2
805B | 58 |10586683200 ofLIA ASSY |, Edigd M5 4
NOTE

- 246 -




FIG 806

T495NCEU1

==
ELECTRIC SYSTEM (3) Year/Month

2022-12

RELAY N

— NON CABIN —

@ Fuse
e
Rl
~

NOTE

- 247 -




==
FIG 806 ELECTRIC SYSTEM (3) Year/Month
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
806 18716641110 g2h=2 | 0l (4P) 2
806 2 | V2323606016 A UAEFLUEE(SP) 2
806 11056682000 of LI A (2l &) ASSY 1
NOTE

- 248 -




9. cte/=& PART NO.T9

FIG 901 TOOL & ACCESSORY
FIG 902 WEIGHT

FIG 903 LABEL

FIG 903-2 LABEL

- 249 -

250
252
254
256



FIG 901

T495NCEU1

TOOL & ACCESSORY

==
Year/Month

2022-12

NOTE

- 250 -




/2
Year/Month
FIG 901 TOOL & ACCESSORY ear/Mon
2022-12
T495NCEU1
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
901 1 11069500010 £ 2 =5-T495,T575(NC,ST) 1
901 2 11069400010 A E & H N, T495,T575NC/ST 1
901 2 11069400011 A EHEH N, T495,T575NC/ST 1
901 3 14215020020 23 2
901 6 14527078721 Il SET, TYM 1
901 6 12147078721 Il SET 1
901 7 | 17975152101 ELEMENT , SUCTION FILTER TM 1
901 8 18726213210 Jl,2UHE QE 1
NOTE

-251 -




==

FIG 902 WEIGHT Year/Month
T495NCEU1 2022-12
7
14
T575-E-802
NOTE

- 252 -




==
FIG 902 WEIGHT vear/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
902 1 14529400011GB I AO0IE 1
902 2 | V2523614030 AHEEZEE3S M14X30 2
902 3 | Vv4011600140 ALE2LA M14 4
902 4 (V3043600140 L2EFAHEES2S M14 2
902 5 | V2013614040 LEFUHEEES) M14X35 2
902 6 |14529294001GB A0l £(28) 6
902 6 | 14529294002GB A0l E(28) 6
902 7 | 14529609301 A0 E =S EM14) 1
902 7 | 14529609302 A0IE = E(M14) 1
902 7 15189609300 A0l E = E(365) 1
902 8 | V3043600140 L2EFAHEES2S M14 2
902 9 |Vv4011600140 AT QA M14 1
902 10 (V4111600140 HetAM M14 1
902 11 | V2013614040 LEFUHEE(ES) M14X40 4
902 12 |Vv4011600140 ALE2A M14 4
902 13 [ 15184073200 A0l <3 CoOmMP 1
902 14 13603063000 £l ASsY 1
NOTE

- 253 -




FIG 903

T495NCEU1

LABEL

==
Year/Month

20

22-12

ACAUTION

Keep hands and
clothing away
rotating fan and
belts t& prevent
serious injury.

e
A DANGER

This Tractor may ti

over unexpectedly and
uicker than an operalor

is able to jump free.

1. Newer operate a tracior
without & propar Rl Over
Prolction Structue (ROPS)

ZAlwitys wear your 031 bell

Inner/Outer air Ventilation

(==

= When grills sides
are opened,inner air will ventilate in

* For effective use,
heater or
and close when ventilate fresh air.

of rear and both si

it when
conditioner

1220000

122.

18

Do not
except

 ADANGER| |

o

ride
operator.

3008100080

i

Do not touch while
the system is hot.

|Co not refuel the tractor
while smoking or near

cked flame or sparks.
pifltinbim. | It cause serious o i

ahua)“s stop engine before
| bums W—— refueling Iractofx.lm’. Lo

38A38B

when operating this tracior
equipped with roll over
protection

J.Never pul from above of
Iroem the rear axde,

4.00 not operate the tacior on
sieep slopos or noar dop offs

S Avold sharp high speed tums,

Serious injury or death may

result from tractor upsals,
Y

Additions. alterations. cracking.
damage of corresion to this

struclure may adversely affect
the performance of the ROPS.

SPEED TABLES

Death or injury may result if
in the folded down position,

ROPS folded down

this tractor over tums with the ROPS
Operate this traclor with the ROPS

folded down only when necassary.
Do not wear seat belt if operated with

0 0

41

Do not use the

sub shift laver

at "H" postion when

driving backward.

200-510-001

™

Stay ¢

lear of raised Boom

and bucket,

BONNE

LATCH

OPEN

-

( DPF regneration procedure )
When DPF lampan ;3 and beep, follow below

B!

Complele

3 Parking brake N,

Lamp off

P,

Foor further detals, consull yout 7 _tor's Manus
\f
49

NOTE

- 254 -




==
FIG 903 LABEL Year/Month
T495NCEU1 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903 4 (12009100010 ctdll, /R 1
903 5 12519430040 4wD0t3 1
903 | 6 |[12009100160 ctdl, ?lg/ss= 1
903 17 12009100050 ot Z /e =s 1
903 | 23 |12009100120 cHel, =2/ 2
903 | 24 |12009100150 ctel  Z/etCiooid 2 1
903 | 25 |14529201120 ctel | 2l A 1
903 | 26 |12519040230 CEZHg e 1
903 | 30 |17699100100 ctel, F /R0 AEHE 1
903 | 32 |11829010040 ctel ) 2 23 (T495) 2
903 | 32 | 11829010041 Ot , T495 2
903 | 32 |11829010042 Ot=3, /1495 2
903 | 33 |12009100240 cHel =9/ S| 1
903 | 34 |13869200011 cte FHS/AESE 1
903 | 37 |19959041130 cHe, TYM(66X150) 2
903 | 38B | 11069045040 & Al H ZHROPS) 1
903 | 39 |12209045010 ctH#(ROPS® &) 1
903 | 40 |12209045051 ot 000 1
903 | 41 |12209045020 ct#(ROPSZE 1) 1
903 | 42 |19129041130 e TYM(75) 2
903 | 45 |19029010070 cHE(& 3
903 | 49 |13839209010 ot X X/DPF I & AR X] 1
903 | 51 |10987025120 el =2HE2E 1
903 | 60 |14119010020 cHeE | /TYM 60 2
NOTE

- 255 -




FIG 903-2

T495NCEU1

LABEL

==
Year/Month

2022-12

AWARNING

"\:
. A
(B[»

A WARNING

Work in ventilated
Area.

12004100000 J |
!

Operator's
manual

A DANGE

=

Periodic venbilation should

be made to avoid suffocation
while heating an air condit-
ioning is used. Sleeping in
the cab is prohibited. .osmeons

AWARNING

@ LOCK #= spUNLOCK
LOCK BUTTEN

Push the butten to lock
position with joystick lever
18 neutral whenever the

implement is not operation.

L,
— |t

[AWARNING|

SLOW
{LOCK)
Always sel the knob to lock when
1 Travelling on the road
2 Replacing blades on an implement
3.Making adjustment to an implemeant
Sudden dropping of an implamant
Can cause Senous injury orgela&
2004102045

13

#5tart engine anly from cperators
seat. i safety starl switch is
by passed engine can start with
transmission in gear.

*Do not connect of shorl across
terminal on starter solencid.

= Allach boosler cables as shown
on battery decal and aperators
manual.

Starting In gear causing runaway
can resull in serious injury.

35

A WARNING

50

®

Always appiy the park brake
when parking.

Failure o do s0 can cause
accidents and damages.

13000100030
———————

Brake pedals must alw:
locked together whan

on the h?nw:ay. Thi

uniform

maximum stopping ability sha

11

aking an

5. A300.806.007.0

L turns must only be made at
5|

15

[AWARNING

S/

Never use the diff-
lock at high speed or
on the road as this
can cause rollover
and injury.

Attach impl
and trailers to the

12T 0

Do not use the
accelerator lever
execpt working
on the field.

Do not adjust
the tilt handle
when traveling.

00080
R ——

16

19

14

AL :
/b
Always fasten
Your seat belt.

1o

tractor only usiny |
the pr an*)edld?aw— I
bar or hiteh. o000 )|

A DANGER

Rotating driveline con-
tact can cause death.
KEEP AWAY !
Keep all drive line.
Tractor and equipment
shields in place during
operation,

1IOHICTAD

NOTE

- 256 -




==
FIG 903-2 LABEL Year/Month
T495NCEU1 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903-2| 3 12009100030 ot Z /DDA 1
903-2| 7 |17689100170 ot =9J/otd 1
903-2| 8 12009100190 ctel | Z /ot E 1
903-2| 9 12009100210 ot  BASZE 1
903-2| 10 |17689200050 e FHe/XsUE 1
903-2| 11 |12009100020 cte & /I 1
903-2| 12 |12009100060 ot FxtsE 1
903-2| 13 |12009100040 ot F/ASHEE 1
903-2| 15 |12009100070 ctel 2 /2d013 1
903-2| 16 |12009100080 e Z/EE 1
903-2| 19 |12009100140 cte, H /A0l 1
903-2| 20 |12009100130 ctel, ?IE/PTO 1
903-2| 21 |17699100090 ot A /R0l AE 1
903-2| 29 |12009100230 e, =o/F s 1
903-2| 35 |12609040620 dI(AEE) 1
903-2| 46 |12519100130 ctel JelA 1
903-2| 47 |12519100140 cHY, MEOIE 1
903-2| 50 |13839100220 ot 2 /R 2 X E el H 1
NOTE

- 257 -




